
(8586 6��
,167$//$7,21�,16758&7,216



�����6DIHW\�&RQVLGHUDWLRQ

�����&DXWLRQV�UHJDUGLQJ�LQVWDOODWLRQ

1-1    Risk Level Interpretation  ............................................................ 4
1-2    Safety Precautions ..................................................................... 5

2-1    Precautions for installation ..........................................................6

�����,QVWDOODWLRQ

3-1　EURUS dimensions ....................................................................7
　　　　3-1-1　 Distance within the treatment room ..........................7
　　　　3-1-2　 EURUS side view .....................................................9
3-2    Necessary tools and supplied parts ..........................................12
　　　　3-2-1    Necessary tools ......................................................12
　　　　3-2-2    Supplied parts ........................................................13
3-3    Installation procedure ...............................................................17
　　　　3-3-1    Installing the chair ...................................................17
　　　　3-3-2    Installing the cuspidor unit ......................................23
　　　　3-3-3    Installing the Vac Pac unit .......................................27
　　　　3-3-4    Installing the doctor unit  .........................................31
　　　　           3-3-4-1    Base mount ...........................................31
　　　　           3-3-4-2    Cart .......................................................33
　　　　           3-3-4-3    Swing mount .........................................36
　　　　3-3-5    Installing the dental light .........................................40
　　　　3-3-6    Wiring / Piping ........................................................43
　　　　           3-3-6-1    Cuspidor unit type ..................................43
　　　　           3-3-6-2    Vac Pac unit type ...................................49
　　　　3-3-7    Checking for proper operation ................................55
　　　　3-3-8    Setting the lower volume limit of the dental light intensity ..56
　　　　3-3-9    Installing the seat, backrest, and other parts of the chair ...57
　　　　3-3-10  Positioning / Fix ......................................................61
　　　　3-3-11  Attaching the cover ................................................62
　　　　3-3-12  Adjustment of doctor unit .......................................71
　　　　           3-3-12-1    Adjustment the level of doctor table .....71
　　　　           3-3-12-2    Adjustment the rotating friction of the table ..73
　　　　           3-3-12-3    Adjustment of balance arm ..................75
　　　　3-3-13  Settings for stick switch ..........................................76

Table of Contents

�



�����)ORZ�'LDJUDP���:LULQJ�'LDJUDP

4-1    Flow Diagram ...........................................................................90
4-2    Wiring Diagram .........................................................................92

3-4    Attaching options .....................................................................77
　　　　3-4-1    Monitor bracket ......................................................77
　　　　3-4-2    Panorama-sized viewer/dental viewer .....................80
　　　　3-4-3    Intraoral camera bracket .........................................84

Table of Contents

�



&2175$,1',&$7,21

:$51,1*

&$87,21

��������5LVN�/HYHO�,QWHUSUHWDWLRQ

1    Safety Consideration

3UHFDXWLRQV�EHIRUH�XVH

&ODVVLILFDWLRQ�E\�GHJUHH�RI
KDUP�RU�GDPDJH�DQG�XUJHQF\

Make sure to carefully read the Safety Precautions and
Operating Precautions and use the product correctly.

These precautions are intended to ensure the safe use of the 
product and prevent harm or damage to users or other people.
According to the magnitude of harm and damage and the 
degree of urgency, an incident that may be caused by misuse of 
the product is classified into one of the following categories: 
CONTRAINDICATION, WARNING, and CAUTION.
All of these categories are important for safety. Always follow the
instructions provided.
We assume no responsibility for any accident due to failure to 
follow the Safety Precautions or Operating Precautions even in 
the event of harm or damage to users or other persons.
In such case, users or other persons who use the product 
without observing the Safety Precautions and Operating
Precautions are responsible for any harm or damage incurred.
The graphical symbols are explained in detail below.
Once you have fully understood this explanation, read the text.

Use of the product without regard to this indication will create
a hazardous condition that may result in death or serious injury.

Improper handling of the product without regard to this 
indication will create a hazardous condition that may result in
death or serious injury.

Improper handling of the product without regard to this 
indication will create a potentially hazardous condition that 
may result in moderate or slight injury or property damage.

The following graphical symbols are used to explain your
responsibilities for using the product safely:

Generally prohibited activity

Disassembly, repair or modification prohibited

Mandatory instructions for ordinary users
　　　　　　　　　

*UDSKLFDO�V\PEROV�IRU�SURKLELWHG�DFWLYLW\

*UDSKLFDO�V\PERO�IRU�PDQGDWRU\�LQVWUXFWLRQV

�



3UHFDXWLRQV�UHJDUGLQJ�LQVWDOODWLRQ
Do not install the product near electromagnetic sources such 
as communication facilities or elevators.
Malfunction of this product may occur in the presence of 
electromagnetic interference waves.

,QVWDOOLQJ�RU�WUDQVIHUULQJ�WKH�
SURGXFW

3UHFDXWLRQV�IRU�LQVWDOOLQJ�WKH�PRQLWRU�EUDFNHW�
To avoid the current leakage, don't pass the power cable and 
signal cables for the monitor through the chair.

3UHFDXWLRQV�IRU�LQVWDOODWLRQ
Make sure to place the product on a firm and flat floor.
Placing the equipment on a non-flat floor may cause it to fall.

To avoid the risk of electric shock, this equipment must only 
be connected to a supply mains with protective earth.
Failure or electric leak may result in electric shock.

3UHFDXWLRQV�IRU�RSHUDWLQJ�WKH�FKDLU
Before and during the chair operation, pay close attention to 
the operation range (seat raising/lowering direction, backrest 
lowering/raising direction), and ensure that the chair does not 
contact any body parts,hands or feet, or objects. Body parts, 
hands or feet, or objects may become caught in the chair, 
causing injury or damage to peripheral devices.
   

,QVWDOOLQJ�RU�WUDQVIHUULQJ�WKH�
SURGXFW

,QVWDOODWLRQ

,QVWDOODWLRQ &DXWLRQV�RQ�,QVWDOODWLRQ�:RUN
Metal or mechanical parts of this product may have sharp 
edges or corners. Be careful to avoid injury to your hands and 
fingers during installation work.

���     6DIHW\�3UHFDXWLRQV

1    Safety Consideration

&2175$,1',&$7,21

:$51,1*

&$87,21

�



2    Cautions regarding installation

��������3UHFDXWLRQV�IRU�LQVWDOODWLRQ

1. While carrying the chair, make sure to hold only the 
    designated parts. If not, it may lead to physical injury.

2. Confirm that the fixing bolts are tightened before carrying 
    the chair.

3. Take care not to topple the equipment during transportation.

4. Do not drop, hit, or give a shock to the product.

5. Make sure that the installation position and height of each 
    pipe from the floor is accurate.

6. Make sure to remove dirt in the original line before  
    connecting hoses to the pipes.

7. Securely connect supply/drain hoses.

8. Do not connect a power supply other than the rated voltage.

9. Make sure to connect ground wires.

10. Adjust the level of the chair base plate to avoid any swing 
      of the doctor table and the dental light.

11. When the installation process has been completed, verify 
      that all functions work properly and confirm no water leaks 
      or air leaks before covering the product.

12. Pipe connectors are covered with tubes, bags, and seals 
      to prevent dust contamination. Therefore, do not remove 
      them before the piping connection.

�



%DVH�PRXQW���&DUW

30
0

11
4

46
0

200 200

15

460

88
9

70
70

15
7

70

135

15

40

22.5

Min.1200 mm to wall Min.1200 mm to wall

PH
 : 

19
70

  M
H

 : 
20

05

Vacuum Pipe

Drain Pipe

Chair Base Plate

Floor
Fixing
Position

Vacuum operatingPower Source

Air Supply

Water Supply

unit:mm

PH: Power Headrest
MH: Manual Headrest

M
in

. 2
47

0 
m

m
 fr

om
 D

ra
in

 to
 W

al
l  

(n
ot

 in
cl

ud
in

g 
th

e 
ca

bi
ne

t)

M
in

. 6
50

m
m

M
in

. 6
00

 m
m

 fr
om

 D
ra

in
 to

 W
al

l

3    Installation

��������(8586�GLPHQVLRQV

����������'LVWDQFH�ZLWKLQ�WKH�WUHDWPHQW�URRP

�



6ZLQJ�PRXQW

3    Installation

30
0

11
4

46
0

200 200

15

460

88
9

70
70

15
7

70

135

15

40

22.5

Min.1200 mm to wall Min.1200 mm to wall

PH
 : 

19
70

  M
H

 : 
20

05

Vacuum Pipe

Drain Pipe

Chair Base Plate

Floor
Fixing
Position

Vacuum operatingPower Source

Air Supply

Water Supply

unit:mm

PH: Power Headrest
MH: Manual Headrest

M
in

. 2
40

0m
m

 fr
om

 D
ra

in
 to

 W
al

l  
(n

ot
 in

cl
ud

in
g 

th
e 

ca
bi

ne
t)

M
in

. 5
80

m
m

M
in

. 8
00

m
m

 fr
om

 D
ra

in
 to

 W
al

l

�



3    Installation

����������(8586�VLGH�YLHZ

PH: Power Headrest
MH: Manual Headrest

Important

Recommended ceiling height ≥ Maximum reach point of the unit 
(see the dimensions) + 100 mm

%DVH�PRXQW
9DF�3DF

%DVH�PRXQW
&XVSLGRU unit:mm

  2
11

4~
24

24

 1
88

1~
21

91

 PH:1487~1970
MH:1464~2005

84
9~

89
9

49
0~

80
0

  P
H

:1
10

0~
14

10
M

H
:1

12
2~

14
32

 1
88

1~
21

91
 PH:1487~1970
MH:1464~2005

84
9~

89
9

49
0~

80
0  P
H

:1
10

0~
14

10
M

H
:1

12
2~

14
32

  2
11

4~
24

24

�



 7
68

~1
00

8

 
18

81
~2

19
1

 PH:1487~1970
MH:1464~2005

49
0~

80
0  
P

H
:1

10
0~

14
10

M
H

:1
12

2~
14

32

  
21

14
~2

42
4

 7
68

~1
00

8

 
18

81
~2

19
1

 PH:1487~1970
MH:1464~2005

49
0~

80
0  

P
H

:1
10

0~
14

10
M

H
:1

12
2~

14
32

  
21

14
~2

42
4

3    Installation

PH: Power Headrest
MH: Manual Headrest

Important

Recommended ceiling height ≥ Maximum reach point of the unit 
(see the dimensions) + 100 mm

&DUW
9DF�3DF

&DUW
&XVSLGRU unit:mm

��



3    Installation

Important

Recommended ceiling height ≥ Maximum reach point of the unit 
(see the dimensions) + 100 mm

6ZLQJ�PRXQW
9DF�3DF

6ZLQJ�PRXQW
&XVSLGRU

 
18

81
~2

19
1

 PH:1487~1970
MH:1464~2005

49
0~

80
0  

P
H

:1
10

0~
14

10
M

H
:1

12
2~

14
32

  
21

14
~2

42
4

 
18

81
~2

19
1

 PH:1487~1970
MH:1464~2005

49
0~

80
0  

P
H

:1
10

0~
14

10
M

H
:1

12
2~

14
32

  
21

14
~2

42
4

PH: Power Headrest
MH: Manual Headrest

unit:mm

��



3    Installation

��������1HFHVVDU\�WRROV�DQG�VXSSOLHG�SDUWV

����������1HFHVVDU\�WRROV

The table below shows the necessary tools for the installation
of this product.

1

2

3

4

5

6

7

8

9

10

11

12

13

14

1R� 7RRO�QDPH 47<�

1 for each

1

1

1

1

1

1

1

1

1

1

1

1

1

Phillips screwdriver No. 1–3  (No.2  Total length 300mm or more)

Flat-blade screwdriver

Precision screwdriver set (Phillips/flat-blade)

Monkey wrench (Max. opening width: 29 mm)

Water pump pliers (Max. gripping capacity: φ48.6)

6-piece double head open end wrench set (5.5–24 mm)

8-piece hex key wrench set (1.5–8 mm)

Socket wrench set (socket: 8–22 mm)

Hook spanner (For outer diameter 52-55 mm)

Long nose pliers

Nipper

Wire stripper

Crimping tool for insulated terminals

Level

��



1R�

Hex head flange screw TP-A, M8 × 30, black

Hex socket set screw, flat end, M10 × 10, SUS

Truss screw M4×8, white

Hex spacer M4×8

Cap bolt, M6 × 45, black

Spacer, 6 × 30

Spring

Flat washer, M6 × 11.5 × 0.8

Clamp

Pump cover

Junction cover

Headrest unit

Headrest cover

Backrest cover

Base cover

Base cover lid

Hose cover

Stick switch

3DUW�QDPH
47<�

6

6

4

3

2

2

2

2

1

1

1

１

1

1

1

6

6

3

2

2

2

2

2

1

1

1

1

1

1

2

1

1R� 3DUW�QDPH 47<�

Pan head screw 2P, M4 × 20, plated

Seat bottom cover (right)

Seat bottom cover (left)

Seat

Backrest

Headrest

6

1

1

1

1

1

The table below shows the supplied parts included in each unit.

&KDLU��XQLW�

&KDLU��FRYHU�SDUWV�

3    Installation

����������6XSSOLHG�SDUWV

1

2

3

4

5

6

7

8

9

10

11

12

13

14

15

16

17

18

1

2

3

4

5

6

%DVH�PRXQW &DUW���
6ZLQJ�PRXQW

��



1R� 3DUW�QDPH
47<�

%DVH�PRXQW &DUW

1

2

3

4

5

6

7

8

9

Pan head screw, 3P, M4 × 8, plated

Pan head screw, 3P, M4 × 20, plated

Pan head screw, 2P, M5 × 25, plated

Hexagon socket countersunk head screw, M8 x 15, black

Arm cover

Table top

Doctor table tray

Cart hose bracket

Hex head flange screw TP-A, M8 × 30, black

7

4

4

1

1

1

3

7

4

1

1

1

2

3    Installation

* In case selecting the optional panorama-sized viewer/dental viewer/intraoral camera bracket, 
  their parts are also included. 

'RFWRU�XQLW��%DVH�PRXQW���&DUW�

'RFWRU�XQLW��6ZLQJ�PRXQW�

1

2

3

4

5

6

7

8

9

10

11

12

13

14

15

16

17

18

19

1R�

Light mount bracket and doctor swing arm

Flat washer, M10 × 22 × 1.6, SUS

Spring washer, M10, SUS

Cap bolt, M10 × 40, SUS

Rotating washer

Pan head screw, 2P, M3 × 8, SUS

Capbolt, 2P, M5 x 10, SUS

Operation panel

Back cover of operation panel

Rest holder

Tray holder

Rod arm

End-cap

Pan head screw, M4 × 10, SUS

Bottom cover bracket [Only for cuspidor unit mount type]

Capbolt, M10 x 16, black [Only for cuspidor unit mount type]

Spring washer, M10, plated [Only for cuspidor unit mount type]

Bottom cover [Only for cuspidor unit mount type]

Truss screw, M5 × 10, whit [Only for cuspidor unit mount type]

3DUW�QDPH 47<�

1

4

4

4

1

4

4

1

1

1

1

4-5

1

2

1

2

2

1

3

��



1R� 3DUW�QDPH
47<�

%DVH�PRXQW
��&DUW 6ZLQJ�PRXQW

1

2

3

4

5

6

7

8

9

10

11

12

13

14

15

16

17

18

19

20

21

22

23

Thrust washer

Thrust bearing

Bearing nut

Rubber cap

Hose cover

Hose guide

Assistant silicone mat

Light pole [with the dental light spec. only]

Light swing arm [with the dental light spec. only]

Light mount bracket [with the dental light spec. only]

Flat washer, M10 × 22 × 1.6, SUS [with the dental light spec. only]

Spring washer, M10, SUS [with the dental light spec. only]

Cap bolt, M10 × 40, SUS [with the dental light spec. only]

Brake shoe [with the dental light spec. only]

Hex socket set screw,  M6 × 6, SUS [with the dental light spec. only]

Junction parts assembly

Connecting elbow

Pan head screw, 2P, M5 × 8, plated

Pan head screw, 2P, M5 × 10, plated

Cuspidor bowl

Drain outlet cover

Strainer

Foot controller (wired or wireless)

4

2

1

1

1

1

1

1

1

1

1

1

２

2

2

1

1

1

1

4

2

1

1

1

1

1

1

1

1

4

4

4

1

1

1

２

2

2

1

1

1

1

3    Installation

&XVSLGRU�XQLW

��



1R� 3DUW�QDPH
47<�

%DVH�PRXQW
��&DUW 6ZLQJ�PRXQW

3    Installation

9DF�3DF�XQLW

1

2

3

4

5

6

7

8

9

10

11

12

13

14

15

16

17

18

19

20

21

22

23

24

25

26

27

Thrust washer

Thrust bearing

Bearing nut

Rubber cap

Hose guide

Assistant silicone mat

Cap bolt, M10 × 16, black

Spring washer, M10, plated

PCB for assistant side

Light pole [with the dental light spec. only]

Light swing arm [with the dental light spec. only]

Light mount bracket [with the dental light spec. only]

Flat washer, M10 × 22 × 1.6, SUS [with the dental light spec. only]

Spring washer, M10, SUS [with the dental light spec. only]

Cap bolt, M10 × 40, SUS [with the dental light spec. only]

Brake shoe [with the dental light spec. only]

Hex socket set screw,  M6 × 6, SUS [with the dental light spec. only]

PCB cover lid [without the dental light spec. only]

Flat washer, M10 × 16 × 1, plated [without the dental light spec. only]

Spring washer, M10, plated [without the dental light spec. only]

Cap bolt, M10 × 16, black [without the dental light spec. only]

Truss screw, M4 × 8, white [without the dental light spec. only]

Junction parts assembly

Connecting elbow

Pan head screw, 2P, M5 × 8, plated

Pan head screw, 2P, M5 × 10, plated

Foot controller (wired or wireless)

4

2

1

1

1

1

2

2

1

1

1

1

1

1

1

1

2

2

1

4

2

1

1

1

1

2

2

1

1

1

1

4

4

4

1

1

1

2

2

2

1

1

1

2

2

1

��



��������,QVWDOODWLRQ�SURFHGXUH

����������,QVWDOOLQJ�WKH�FKDLU

3    Installation

���5HPRYH�WKH�FKDLU�IURP�WKH�VNLG�
    Remove the hex head flange screw TP-A, M6 × 40 
    (3 pieces) that fix the base and skid.

���3ODFH�WKH�FKDLU�DW�WKH�DSSUR[LPDWH�ORFDWLRQ�
    Hold the carriage bar and the bottom of the armrest
    mounting position on the right and left sides, and lay down  
    the chair.

Carriage barCarriage bar

Armrest mounting position

���5HPRYH�WKH�IL[LQJ�EROWV�
    Remove the cap bolt, M10 × 30, plated (1 piece).

���5HPRYH�WKH�UXEEHU�SOXJ�RI�WKH��RLO�WDQN�

��



⇒*R�WR�3URFHGXUH����>SDJH���@

���&RQQHFW�WKH�FKDLU�OLIW�FRQQHFWRU��FRQQHFWRU����WR�WKH�　       
����FKDLU�RSHUDWLRQ�OLQH�FRQQHFWHG�WR�WKH�FKDLU�ERDUG�
     The chair will rise when the connector is connected, so   
     disconnect the connector when it rises to the highest 
     position.

3    Installation

Base mount

���&RQQHFW�WKH�SRZHU�VXSSO\�FDEOH�WR�WKH�WHUPLQDO�RQ����
����WKH�SRZHU�FDEOH�FRQQHFWRU�RI�WKH�FKDLU�DQG�LQVHUW�
����WKH�SRZHU�SOXJ�LQWR�D�VXLWDEOH�SRZHU�VXSSO\�RXWOHW�①

②

③

Chair lift connector

Brown

Make sure to insert a connector until it clicks.

When disconnecting a plug, do not pull the cable but hold 
the connector and pull it.

10P
1.Brown
2.Red
3.Orange
4.Yellow
5.Green
6.Blue
7.Purple
8.Gray
9.Black
10.-

1.Brown
2.-
3.-
4.-
5.-
6.-
7.-
8.-
9.Brown
10.-

1
PCB for chair
[Chair operation cable]

Chair lift
connector

��



Cart / Swing mount

3    Installation

���$WWDFK�WKH�FRQQHFWRU�IRU�WKH�VWLFN�VZLWFK�
    $WWDFK�WKH�FRQQHFWRU�WR�WKH�RQH�WKDW�VWDUWV�ZLWK�VDPH�
����QXPEHU�
      )RU�WKH�SRZHU�KHDGUHVW��

      )RU�WKH�PDQXDO�KHDGUHVW��

6P
1.Brown
2.Red
3.Orange
4.Yellow
5.-
6.Black

1.Brown
2.Red
3.Orange
4.Yellow
5.-
6.Green

Stick switchChair

[Stick switch for manual
 operation cable]

1 1

6P
1.Gray
2.Green
3.Purple
4.Blue
5.-
6.Black

1.Brown
2.Red
3.Orange
4.Yellow
5.-
6.Green

Chair Stick switch

[Stick switch for automatic
 operation cable]

2E 2

6P
1.Brown
2.Red
3.Orange
4.Yellow
5.-
6.Green

1.Brown
2.Red
3.Orange
4.Yellow
5.-
6.Green

Chair Stick switch

[Stick switch for headrest
 cable]

33

6P
1.Brown
2.Red
3.Orange
4.Yellow
5.-
6.Black

1.Brown
2.Red
3.Orange
4.Yellow
5.-
6.Green

Chair Stick switch

[Stick switch for manual
 operation cable]

1 1

6P
1.Gray
2.Green
3.Purple
4.Blue
5.-
6.Black

1.Brown
2.Red
3.Orange
4.Yellow
5.-
6.Green

Chair Stick switch

[Stick switch for automatic
 operation cable]

2E 2

Make sure to insert a connector until it clicks.

When disconnecting a plug, do not pull the cable but hold 
the connector and pull it.

���&RQQHFW�WKH�SRZHU�VXSSO\�FDEOH�WR�WKH�WHUPLQDO�RQ����
����WKH�SRZHU�FDEOH�FRQQHFWRU�RI�WKH�FKDLU�DQG�LQVHUW�
����WKH�SRZHU�SOXJ�LQWR�D�VXLWDEOH�SRZHU�VXSSO\�RXWOHW�①

②

③

��



���7LOW�WKH�VWLFN�VZLWFK�IRU�WKH�FKDLU�PDQXDO�RSHUDWLRQ�XS��
����WR�OLIW�XS�WKH�FKDLU�WR�LWV�KLJKHVW�SRVLWLRQ�

����5HPRYH�WKH�IODQJH�FRYHU�WRS�
      Remove the pan head screws 2P, M4 × 10, plated
      (2 pieces).

���5HPRYH�WKH�FDUULDJH�EDU�
    Remove the cap bolts M10 × 30, plated (2 pieces).

3    Installation

����5HPRYH�WKH�IODQJH�FRYHU�VSDFHU����SLHFH�HDFK�RQ�
������ULJKW�DQG�OHIW��
      Remove the pan head screws 2P, M5 × 10, plated
      (2 pieces each on right and left).

If the flange cover bottom is removed without first removing 
the flange cover spacer, the hook of the flange cover bottom
may be damaged.

���$WWDFK�WKH�VWLFN�VZLWFK�
    Insert the connected connector into the switch, and remove  
    the pan head screws, 2P, M5 × 10, plated (2 pieces) set at 
    the connecting points and fix the switch with them.

��



3    Installation

:LWK�WKH�GHQWDO�OLJKW
����7HPSRUDULO\�IDVWHQ�WKH�LWHPV�VKRZQ�LQ�WKH�ILJXUH�WR�
������WKH�XQGHUVLGH�RI�WKH�FKDLU�����SODFHV�

Base mount / Cart

NotchNotch

Flat washer, 
M10 × 22 × 1.6, 
SUS

Flat washer, 
M10 × 22 × 1.6, 
SUS

Spring
washer,
M10, SUS

Cap bolt,
M10 × 40, SUS

Flat washer, 
M10 × 16 × 1,
plated

Flat washer, 
M10 × 16 × 1,
plated

Spring
washer,
M10, plated Cap bolt,

M10 × 16, black

PCB cover
lid

Spring washer,
M10, SUS
Spring washer,
M10, SUS

Cap bolt,
M10 × 40, SUS

����+RRN�WKH�QRWFK�LQ�WKH�OLJKW�PRXQW�EUDFNHW�RQ�WKH�
������EROW�WHPSRUDULO\�IDVWHQHG�LQ�3URFHGXUH����DQG�SXVK
������LW�DOO�WKH�ZD\�LQ�

����)L[�LW�ZLWK�WKH�LWHPV�VKRZQ�LQ�WKH�ILJXUH ���SODFHV�
������DQG�WKH���EROWV�WKDW�ZHUH�WHPSRUDULO\�IDVWHQHG�LQ�
������3URFHGXUH����         

:LWKRXW�WKH�GHQWDO�OLJKW
（2QO\�IRU�9DF�3DF�XQLW�PRXQW�W\SH）
����$WWDFK�WKH�3&%�FRYHU�OLG�WR�WKH�XQGHUVLGH�RI�WKH�
������FKDLU�
      Fix the PCB cover lid with the items shown in the figure. 
      (2 places)

Flat washer, 
M10 × 22 × 1.6, 
SUS

Flat washer, 
M10 × 22 × 1.6, 
SUS

��



3    Installation

Swing mount

Notch

����$WWDFK�WKH�OLJKW�PRXQW�EUDFNHW�DQG�GRFWRU�VZLQJ�DUP
���   �WR�WKH�FKDLU
�����������7HPSRUDULO\�IDVWHQ�WKH�LWHPV�VKRZQ�LQ�WKH�ILJXUH
������������WR�WKH�XQGHUVLGH�RI�WKH�FKDLU�����SODFHV�

�����������+RRN�WKH�QRWFK�LQ�WKH�OLJKW�PRXQW�EUDFNHW�RQ�WKH�
������������EROW�WHPSRUDULO\�IDVWHQHG�LQ�3URFHGXUH�����DQG����
������������SXVK�LW�DOO�WKH�ZD\�LQ�

�����������)L[�LW�ZLWK�WKH�LWHPV�VKRZQ�LQ�WKH�ILJXUH
���������������SODFHV��DQG�WKH���EROWV�WKDW�ZHUH�WHPSRUDULO\���
������������IDVWHQHG�LQ�3URFHGXUH����� 

Flat washer, 
M10 × 22 × 1.6, 
SUS

Flat washer, 
M10 × 22 × 1.6, 
SUS

Spring washer,
M10, SUS

Cap bolt,
M10 × 40, SUS

Flat washer, 
M10 × 22 × 1.6, 
SUS

Flat washer, 
M10 × 22 × 1.6, 
SUS

Cap bolt,
M10 × 40, SUS

Spring washer,
M10, SUS

��



���6HW�WKH�WKUXVW�ZDVKHU��WKUXVW�EHDULQJ�DQG�WKH�WKUXVW�
����ZDVKHU�RQ�WKH�FKDLU�EUDFNHW�IRU�WKH�FXVSLGRU�XQLW�LQ
����WKH�DERYH�RUGHU�

���5HPRYH�WKH�.QXUOHG�VFUHZ��0��ū����SODWHG����SLHFH��
����HDFK�RQ�ULJKW�DQG�OHIW��

���3XOO�WKH�VLGH�SDQHO��UHDU��EDFNZDUG�WR�UHPRYH�LW��ERWK�
����ULJKW�DQG�OHIW��

���3XOO�WKH�VLGH�SDQHO��IURQW��EDFNZDUG�WR�UHPRYH�LW�
�����ERWK�ULJKW�DQG�OHIW��
     Remove the pan head screw, 3P, M4 × 10, SUS (1 piece  
     each on right and left).

①

②

①

②

3    Installation

����������,QVWDOOLQJ�WKH�FXVSLGRU�XQLW

Chair bracket
for the cuspidor unit

Thrust washer

Thrust washer

Thrust bearing

��



���5HPRYH�WKH�FXVSLGRU�XQLW�IURP�WKH�VNLG�
    Remove the button bolts, M10 × 30, SUS (2 pieces).

Bearing nut

���$WWDFK�WKH�FXVSLGRU�XQLW�WR�WKH�EUDFNHW�RI�WKH�FKDLU�
��������6HW�WKH�DUP�KROH�RI�WKH�FXVSLGRU�XQLW�WR�WKH�FKDLU�
���������EUDFNHW�IRU�WKH�FXVSLGRU�XQLW��7KHQ�VHW�WKH�WKUXVW�
���������ZDVKHU��EHDULQJ�ZDVKHU�DQG�WKUXVW�ZDVKHU�LQ�WKH�
���������DERYH�RUGHU�

Arm of the cuspidor unit

��������)L[�WKH�FXVSLGRU�XQLW�ZLWK�WKH�EHDULQJ�QXW�
          Tighten the bearing nut with the hook spanner (for outer 
          diameter 52-55 mm) securely.

���5HPRYH�WKH�3&%�ER[�
     Remove the pan head screws, 3P, M5 × 12, plated
     (3 pieces). 
     Make a space under the removed PCB box to pass the 
     piping easily.

Thrust washerThrust washer

Thrust washerThrust washer

Thrust bearingThrust bearing

3    Installation

��



Cable tie

Drain hose
Vacuum hose

Drain hose
Vacuum hose

���)L[�WKH�KRVH�IRU�GUDLQ���YDFXXP�RI�SLSLQJ��$��ZLWK�
����FDEOH�WLH�
     Piping with drain hose down and vacuum hose (with green  
     tape) up.

(A) : Hose for drain / vacuum
(B) : Cable
(C) : Tube for water / air

���3DVV�WKH�SLSLQJ�RI�WKH�FXVSLGRU�XQLW�IURP�WKH�UHDU�WR�
����WKH�IURQW�ERWWRP�RI�WKH�FKDLU�
     Pass the (A) first, and then the (B) and (C).

Pipe the drain hose down.
If you pipe it up, the drainage flow will be impaired.

(B) (A)(C)

����$WWDFK�WKH�MXQFWLRQ�XQLW�WR�WKH�FKDLU�
      Fix the junction unit with pan head screws, 2P, M5 × 10, 
      plated (2 pieces).

����$WWDFK�WKH�3&%�ER[�UHYHUVLQJ�3URFHGXUH���

3    Installation

Base mount / Cart

Swing mount

⇒*R�WR�3URFHGXUH�����>SDJH���@

��



����$WWDFK�WKH�KRVH�FRYHU�
      Remove the truss screws, M5 × 10, white (4 pieces) set at 
      the connecting points and fix the hose cover with them.

����$WWDFK�WKH�KRVH�JXLGH�
      Remove the truss screws, M5 × 10, white (4 pieces) set at 
      the connecting points and fix the hose guide with them.

����5DWFKHW�W\SH�DVVLVWDQW�XQLW�VSHFLILFDWLRQ
������5HPRYH�WKH�FDS�EROW���3��0��ū�����686�

������)RU�WKH�VWDQGDUG�W\SH
������⇒*R�WR�3URFHGXUH�����

����$WWDFK�WKH�DUP�FRYHU�
       Remove the pan head screws, M4 × 40, plated (2 pieces)
       from the back side of the arm cover, and fix the arm cover
       by using the removed screws.

3    Installation

��



���6HW�WKH�WKUXVW�ZDVKHU��WKUXVW�EHDULQJ�DQG�WKH�WKUXVW�
����ZDVKHU�RQ�WKH�FKDLU�EUDFNHW�IRU�WKH�9DF�3DF�XQLW�LQ
����WKH�DERYH�RUGHU�

���5HPRYH�WKH�9DF�3DF�XQLW�IURP�WKH�VNLG�
    Remove the cap bolts, M10 × 30, SUS (2 pieces).

To lift the VacPac unit, be sure to hold the places shown
below. Holding the other places may cause the bottom part
fallen and might cause injury.

���)L[�WKH�3&%�IRU�DVVLVWDQW�VLGH�WR�WKH�ERWWRP�RI�WKH�
����VHDW�DQG�SDVV�WKH�FDEOH�IURP�WKH�EDFN�RI�WKH�FKDLU
     Fix it with cap bolts, M10 × 16, black (2 pieces) and spring  
     washers, M10, plated (2 pieces).

Chair bracket
for the Vac Pac unit

Thrust washer

Thrust washer

Thrust bearing

3    Installation

����������,QVWDOOLQJ�WKH�9DF�3DF�XQLW

��



���$WWDFK�WKH�9DF�3DF�XQLW�WR�WKH�EUDFNHW�RI�WKH�FKDLU�
��������6HW�WKH�DUP�KROH�RI�WKH�9DF�3DF�XQLW�WR�WKH�FKDLU�
���������EUDFNHW�IRU�WKH�9DF�3DF�XQLW��7KHQ�VHW�WKH�WKUXVW�
���������ZDVKHU��EHDULQJ�ZDVKHU�DQG�WKUXVW�ZDVKHU�LQ�WKH�
���������DERYH�RUGHU�

���5HPRYH�WKH�3&%�ER[�RI�WKH�MXQFWLRQ�XQLW�
     Remove the pan head screws, 3P, M5 × 12, plated
     (3 pieces). 
     Make a space under the removed PCB box to pass the 
     piping easily.

���3DVV�WKH�WXELQJV�IURP�WKH�9DF�3DF�XQLW�DQG�WKH
����FDEOHV�IURP�WKH�3&%�IRU�DVVLVWDQW�VLGH�WR�WKH�IURQW�
����ERWWRP�RI�WKH�FKDLU�LQ�RUGHU�RI��$����%�
�����$����&DEOH�IURP�WKH�3&%�IRU�DVVLVWDQW�VLGH
�����%����7XELQJ�IURP�WKH�9DF�3DF�XQLW�

Front side of the chair baseFront side of the chair base

Thrust washerThrust washer

Thrust washerThrust washer

Thrust bearingThrust bearing

3    Installation

Arm of the Vac Pac unit

Bearing nut

��������)L[�WKH�9DF�3DF�XQLW�ZLWK�WKH�EHDULQJ�QXW�
          Tighten the bearing nut with the hook spanner (for outer 
          diameter 52-55 mm) securely.

Leave the cable from the
Vac Pac unit behind.

�$� �%�

��



���)L[�WKH�KRVH�IRU�YDFXXP�RI�SLSLQJ��%��ZLWK�FDEOH�WLH�

���$WWDFK�WKH�MXQFWLRQ�XQLW�WR�WKH�FKDLU�
     Fix the junction unit with pan head screws, 2P, M5 × 10, 
     plated (2 pieces).

����3DVV�WKH�FDEOH�IURP�WKH�9DF�3DF�XQLW�WRZDUG�WKH
������3&%�IRU�DVVLVWDQW�VLGH�

3    Installation

���$WWDFK�WKH�3&%�ER[�UHYHUVLQJ�3URFHGXUH���

Cable tie

Vacuum hose

Base mount / Cart

Swing mount

⇒Go to Procedure 10.

��



����&RQQHFW�WKH�FDEOH�WR�WKH�3&%�IRU�WKH�DVVLVWDQW�VLGH�

����$WWDFK�WKH�KRVH�JXLGH�
      Remove the truss screws, M5 × 10, white (4 pieces) set at 
      the connecting points and fix the hose guide with them.

����5DWFKHW�W\SH�DVVLVWDQW�XQLW�VSHFLILFDWLRQ
������5HPRYH�WKH�FDS�EROW���3��0��ū�����686�

������)RU�WKH�VWDQGDUG�W\SH
������⇒*R�WR�3URFHGXUH�����

����$WWDFK�WKH�DUP�FRYHU�
       Remove the pan head screws, M4 × 40, plated (2 pieces)
       from the back side of the arm cover, and fix the arm cover
       by using the removed screws.

3    Installation

2 1

15 cable from the Vac Pac unit

Assistant PCB

2 1

23

&1��
&1����

R
ed

 
B

ro
w

n 

R
ed

 
B

ro
w

n 

��



���$WWDFK�WKH�DUP�RI�WKH�GRFWRU�XQLW�WR�WKH�EDVH�
����7HPSRUDULO\�IDVWHQ�ZLWK�KH[DJRQ�VRFNHW
����FRXQWHUVXQN�KHDG�VFUHZ��0��[�����EODFN����SLHFHV��

���$GMXVWPHQW�WKH�OHYHO�RI�GRFWRU�WDEOH�
    Use the hexagon socket set screws, M8 x 8, black 
    (4 pieces).
    After adjustments, tighten the screws in Procedure 2 and fix 
    the arm.

���5HPRYH�WKH�FRUG�FODPS��SLQFK�WKH�OHDG�ZLUH��DQG�
����WKHQ�DWWDFK�WKH�FRUG�FODPS�WR�LWV�RULJLQDO�SRVLWLRQ�

����������,QVWDOOLQJ�WKH�GRFWRU�XQLW

������������%DVH�PRXQW

3    Installation

Cord clamp

���5HPRYH�WKH�GRFWRU�XQLW�IURP�WKH�VNLG�
��������5HPRYH�WKH�FDS�EROW��0��ū�����SODWHG����SLHFHV��

��������5RWDWH�WKH�DUP�LQ�WKH�GLUHFWLRQ�RI�WKH�DUURZ�

��������5HPRYH�WKH�ZRRG�VFUHZV����SLHFHV��

��



Hose guideArm cover

Doctor table tray

���5XQ�WKH�SLSH�RI�WKH�GRFWRU�XQLW�WKURXJK�WKH�DUP�
����FRYHU��XQGHU�WKH�KRVH�JXLGH��DQG�WR�WKH�IURQW�RI�WKH�
����FKDLU�

���5XQ�WKH�OHDG�ZLUH�XQGHU�WKH�KRVH�JXLGH�DQG�WKHQ�
����WKURXJK�WKH�IURQW�RI�WKH�FKDLU�

���$WWDFK�WKH�OHDG�FDEOH�FRQQHFWRUV�RI�WKH�GRFWRU�WDEOH�
�������SLHFHV��DQG�86%�FRQQHFWRU�WR�WKH�WDEOH�WRS�

3    Installation

Hose guide

���$WWDFK�WKH�WDEOH�WRS�
    Fix the table top with pan head screws, 3P, M4 × 20, 
    plated (7 pieces).

���)L[�WKH�GRFWRU�WDEOH�WUD\�
    Fix the doctor table with Pan head screws, 2P, M5 × 25,   
    plated (4 pieces).

��



���)L[�WKH�FDUW�KRVH�EUDFNHW�ZLWK�WKH�SDQ�KHDG�VFUHZV�
�����3��0��[����SODWHG����SLHFHV��DQG�WKH�VFUHZ�IL[HG�
����WHPSRUDULO\�LQ�WKH�3URFHGXUH����

)RU�VWDQGDUG�VSHFLILFDWLRQV

������������&DUW

Cart hose bracket

���)L[�WKH�SDQ�KHDG�VFUHZ��3��0��[����SODWHG����SLHFH��������
����WR�WKH�MXQFWLRQ�XQLW�WHPSRUDULO\�

���6OLGH�WKH�FDUW�KRVH�EUDFNHW�LQ�WKH�GLUHFWLRQ�RI�WKH�
����DUURZ��DQG�HQJDJH�LW�ZLWK�WKH�WHPSRUDULO\�IL[LQJ��
����VFUHZ�

���$PRQJ�WKH���KRVH�FODPSV�SURYLGHG�RQ�WKH�FDUW�KRVH��
����UHPRYH�WKH�RQH�ORFDWHG�RQ�WKH�WLS�RI�WKH�FDUW�KRVH�

���3DVV�WKH�ZLULQJ�DQG�WXELQJ�RI�WKH�FDUW�KRVH�WKURXJK
����WKH�FDUW�KRVH�EUDFNHW�

Hose clamp

Cart hose bracket

4cm

INSTALLATION INSTRUCTIONS
EURUS

3    Installation

��



3    Installation

���3DVV�WKH�FDUW�KRVH�WKURXJK�WKH�FDUW�KRVH�EUDFNHW�
����DQG�IL[�WKH�KRVH�FODPS�WHPSRUDULO\�GHWDFKHG�LQ�WKH�
����3URFHGXUH���

���)L[�WKH�FDUW�KRVH�ZLWK�WKH�KRVH�WLH�LQ�FRQWDFW�ZLWK�WKH���
����KRVH�FODPS�

The hose tie is used to prevent the hose clamp from
loosening. Make sure to fix the hose tie.

Hose tie

When cutting, be careful not to damage the cart hose and 
hose clamp.

���&XW�WKH�H[FHVV�SDUW�RI�WKH�KRVH�WLH�

���7XUQ�WKH�KRVH�FODPS�XQWLO�LW�FRPHV�LQWR�FRQWDFW�ZLWK
����WKH�IL[HG�KRVH�WLH�DQG�QR�ORQJHU�URWDWHV�

����7XUQ�WKH�RWKHU�KRVH�FODPS�WR�VHFXUHO\�WLJKWHQ�LW�
������DJDLQVW�WKH�FDUW�KRVH�EUDFNHW�WR�IL[�LW�

��



3    Installation

����$WWDFK�WKH�OHDG�FDEOH�FRQQHFWRUV�RI�WKH�GRFWRU�WDEOH�
���������SLHFHV��DQG�86%�FRQQHFWRU�WR�WKH�WDEOH�WRS�

Pass the bypass wire under the floor and install Procedure 11 
to 13 above.

)RU�E\SDVV�VSHFLILFDWLRQV

����)L[�WKH�GRFWRU�WDEOH�WUD\�
      Fix the doctor table with Pan head screws, 2P, M5 × 25,   
      plated (4 pieces).

����$WWDFK�WKH�WDEOH�WRS�
      Fix the table top with pan head screws, 3P, M4 × 20, 
      plated (7 pieces).

Doctor table tray

��



3    Installation

������������6ZLQJ�PRXQW

Rotating washer

���3DVV�WKH�5RWDWLQJ�ZDVKHU�WKURXJK�WKH�GRFWRU�VZLQJ��
����DUP�

���,QVHUW�WKH�EDUDQFH�DUP�WR�WKH�GRFWRU�VZLQJ�DUP�

���/RRVHQ�WKH�KH[�VRFNHW�VHW�VFUHZ�VKRZQ�LQ�WKH�ILJXUH�
����DQG�UHPRYH�WKH�EDODQFH�DUP�$66<�IURP�WKH�VNLG�

���6OLGH�WKH�XSSHU�FRYHU�RQ�WKH�EDODQFH�DUP�DQG
����UHPRYH�LW

���3DVV�WKH�ZLULQJ�DQG�WXELQJ�RI�WKH�GRFWRU�XQLW�WKURXJK
����WKH�GRFWRU�VZLQJ�DUP�
     Pass the wiring first, then the tubing.

���5HPRYH�WKH�EUDFNHW�WKDW�LV�SRLQWHG�LQ�WKH�ILJXUH�

Upper cover

Hex socket set screw
for brake adjustment

���/LIW�XS�WKH�FKDLU�WR�LWV�KLJKHVW�SRVLWLRQ�

��



3    Installation

���)RU�FXVSLGRU�XQLW�PRXQW�W\SH
��������3DVV�WKH�ZLULQJ�DQG�WXELQJ�LQ�WKH�VWHS���WKURXJK�
���������WKH�FKDLU�WR�WKH�MXQWLRQ�ER[
          For clean water system specifications, bundle the water
          tank tubing and pass it together.

����)RU�YDF�SDF�XQLW�PRXQW�W\SH
����5XQ�WKH�ZLULQJ�DQG�WXELQJ�RI�VWHS���WKURXJK�WKH
����ERWWRP�FRYHU�EUDFNHW�RI�WKH�3&%�XQLW�DQG�WKURXJK�WKH�
����FKDLU�WR�WKH�MXQFWLRQ�XQLW�

��������$WWDFK�WKH�ERWWRP�FRYHU�EUDFNHW�XQGHU�WKH�FKDLU
���������ZLWK�WKH�EHORZ�VFUHZV
            Capbolt, M10 x 16, black (2 pieces)
            Spring washer, M10, plated (2 pieces)

Pass the wiring and tubing

Bottom cover
bracket
Bottom cover
bracket

���$WWDFK�WKH�EUDFNHW��UHYHUVLQJ�3URFHGXUH���
     Attach it to arrange the wiring and tubing.

��



3    Installation

Upper cover

����$WWDFK�WKH�RSHUDWLRQ�SDQHO�WR�WKH�GRFWRU�WDEOH
       Fix the panel with the cap bolts, 2P, M5 × 10, SUS
       (4 pieces).

����$WWDFK�XSSHU�FRYHU�RI�WKH�EDUDQFH�DUP�UHYHUVLQJ��
������3URFHGXUH���

����$WWDFK�WKH�HQG�FDS�VHW�WR�WKH�EDUDQFH�DUP�
       Fix the end-cap with pan head screws, M4 x 10, SUS
       (2 pieces).

End-cap

����:LWK�FOHDQ�ZDWHU�V\VWHP�
      $WWDFK�WKH�FOHDQ�ZDWHU�V\VWHP�FRYHU�
       Fix the cover with P-type pan head screws, M4 x 16,
       plated (2 pieces).

      :LWKRXW�FOHDQ�ZDWHU�V\VWHP�
      ⇒Go to Procedure 15.

Clean water
system cover

����$WWDFK�WKH�MXQFWLRQ�XQLW�WR�WKH�FKDLU�
      Fix the junction unit with pan head screws, 2P, M5 × 10, 
      plated (2 pieces).

����$WWDFK�WKH�3&%�ER[�

��



3    Installation

Tray holder

Arm
Brake ring

����$WWDFK�WKH�WUD\�KROGHU�WR�WKH�DUP�
����������3XW�WKH�EUDNH�ULQJ�RQ�WKH�DUP�DQG�SXW�WKH�WUD\�
�����������KROGHU�RQ�LW�

����������)L[�WKH�WUD\�ZLWK�WKH�FDS�EROW��0��ū�����686
��������������SLHFH��

����,QVHUW�WKH�URG�DUP�WR�WKH�GRFWRU�WDEOH�

����������)L[�WKH�FRYHU�ZLWK�WKH�SDQ�KHDG�VFUHZV���3�
�����������0��ū����686����SLHFHV��

����$WWDFK�WKH�UHVW�KROGHU�Rest holder

����$WWDFK�WKH�EDFN�FRYHU�RI�RSHUDWLRQ�SDQHO�
����������&RQQHFW�WKH���FRQQHFWRUV�IURP�WKH�GRFWRU�WDEOH
�����������DQG�WKH�FRQQHFWRU�IURP�WKH�UHDU�FRYHU�VSHDNHU�WR
�����������WKH�RSHUDWLRQ�SDQHO�3&%�DV�VKRZQ�LQ�WKH�ILJXUH�

CN1 CN2

CN9

�

�

�

Doctor table

Back cover

��



3    Installation

����������,QVWDOOLQJ�WKH�GHQWDO�OLJKW

���

Light
swing arm

���$WWDFK�WKH�EUDNH�VKRH�
    Fix the brake shoe with hex socket set screw,  M6 × 6, SUS
    (1 piece).

Brake shoe

���$WWDFK�WKH�OLJKW�VZLQJ�DUP�
�������5HPRYH�WKH�IROORZLQJ�SDUWV�IURP�WKH�OLJKW�PRXQWLQJ�
��������EUDFNHW�
         Button bolt
         Flat washer
         Rotating washer
         Thrust washer, Thrust bearing, Thrust washer (1 set only)

�������6HW�WKH�OLJKW�VZLQJ�DUP�KROH�DQG�IL[�LW�ZLWK�WKH
��������SDUWV�WDNHQ�RXW�LQ�WKH�SURFHGXUH����
         Align the hole of the rotating washer with the pin of the
         light mounting bracket and fix it.

Button bolt

Flat washer

Rotating washer

Thrust washer

Thrust washer

Thrust bearing

Hex socket set screw

��



3    Installation

When connecting the connector, pay close attention to the 
direction in which the chair is lowered, and ensure that the
chair does not contact any body parts,hands or feet, or
objects.
Body parts, hands or feet, or objects may become caught in
the chair, causing injury or damage to peripheral devices.

:$51,1*

Base mount

     ⇒*R�WR�3URFHGXUH���

Chair lowering
connector

Red

�����&RQQHFW�WKH�FKDLU�ORZHULQJ�FRQQHFWRU��FRQQHFWRU���
�����WR�WKH�FKDLU�RSHUDWLRQ�OLQH�FRQQHFWHG�WR�WKH�FKDLU�
�����ERDUG�
     The chair will be lowered when the connector is connected, 
     so disconnect the connector when it is lowered to the
     lowest position.

���'URS�WKH�FKDLU�WR�LWV�ORZHVW�SRVLWLRQ�

Make sure to insert a connector until it clicks.

When disconnecting a plug, do not pull the cable but hold 
the connector and pull it.

�����7LOW�WKH�VWLFN�VZLWFK�IRU�WKH�FKDLU�PDQXDO�RSHUDWLRQ�
�����GRZQ�WR�GURS�WKH�FKDLU�WR�LWV�ORZHVW�SRVLWLRQ�

10P
1.Brown
2.Red
3.Orange
4.Yellow
5.Green
6.Blue
7.Purple
8.Gray
9.Black
10.-

1.-
2.Red
3.-
4.-
5.-
6.-
7.-
8.-
9.Red
10.-

2
PCB for chair
[Chair operation cable]

Cart / Swing mount

���3DVV�WKH�OHDG�FDEOH�LQ�WKH�DUP�RI�WKH�GHQWDO�OLJKW�
����WKURXJK�WKH�OLJKW�VZLQJ�DUP�

��



���,QVHUW�WKH�DUP�RI�WKH�GHQWDO�OLJKW�WR�WKH�OLJKW�VZLQJ�
����DUP�

����3DVV�WKH�OHDG�FDEOH�LQ�WKH�DUP�WR�WKH�MXQFWLRQ�XQLW�RI�
������WKH�FKDLU�

3    Installation

Cable tie

Cable guide

Light swing arm

Vinyl tube

�FP

Light mounting
bracket

����)L[�WKH�OHDG�FDEOH�LQ�WKH�DUP�WR�WKH�FDEOH�JXLGH�ZLWK�
������FDEOH�WLH�
       Make sure the light swing arm is in front of the chair and
       then fix the lead cable in the arm.

���3XW�RXW�WKH�OHDG�FDEOH�IURP�WKH�SRVLWLRQ�VKRZQ�LQ�WKH�
����ILJXUH�

���3DVV�WKH�OHDG�FDEOH�ZLWK�YLQ\O�WXEH�WKURXJK�WKH�KROH
����RQ�WKH�OLJKW�PRXQWLQJ�EUDFNHW�

���3DVV�WKURXJK�WKH�OHDG�FDEOH�LQ�WKH�VWHS���WR�WKH�YLQ\O�
����WXEH�

���,QVHUW��FP�RI�WKH�YLQ\O�WXEH�WR�WKH�HQG�RI�WKH�OLJKW
����VZLQJ�DUP��

Put out from above

��



����������� &XVSLGRU�XQLW�W\SH

3    Installation

����������:LULQJ���3LSLQJ

:LULQJ���SLSLQJ�LQVLGH�WKH�MXQFWLRQ�XQLW
���$WWDFK�WKH�FRQQHFWRU�

Doctor unitJunction unit 3P
[Hand piece water heater power cable]

1.Red
2.-
3.Black

Base mount only

Cuspidor unitPCB for chair
4P[Chair communication cable]

1.Brown
2.Red
3.Orange
4.Yellow

Doctor unit Cuspidor unit
4P[6-way syringe power cable]

1.White
2.-
3.-
4.Red

Doctor unitPCB for chair 3P

[Arm rotation excess
 prohibition safety switch]

1.Brown
2.Red
3.-

Cuspidor unitDoctor unit

6P[Wireless foot controller
 communication cable] 1.Brown

2.Red
3.Orange
4.Yellow
5.Green
6.-

(Option)

Cuspidor unitJunction unit
4P[Vacuum cable]

1.Pink
2.Pink
3.-
4.-

Cuspidor unit
[14 V/24 V Power cable]
Junction unit

4P
1.Red
2.Black
3.Blue
4.Purple

Cuspidor unitJunction unit
3P

[Cup water heater/6-way syringe 
 power cable]

1.Red
2.-
3.Black

1.Red
2.Black
3.Orange
4.Pink
5.Blue
6.Purple

Doctor unit
[14 V/24 V Power cable]
Junction unit

6P

Cuspidor unitDoctor unit

5P[Main communication cable]
1.Brown
2.Red
3.-
4.Yellow
5.Green

��



Dental lightJunction unit
4P

[Dental light power cable, signal 
 cable]

1.Black
2.Black/White
3.Brown
4.Brown/White

Dental lightCuspidor unit
4P

[Dental light power cable, signal 
 cable]

1.Red
2.Orange
3.Purple
4.Gray

1.Red
2.Orange
3.-
4.-

Dental lightCuspidor unit
3P

[Dental light power cable, signal 
 cable]

1.Yellow
2.Green
3.Blue

Cuspidor unitJunction unit
6P

[Dental light power cable, signal 
 cable]

1.Red
2.Orange
3.Yellow
4.Green
5.Blue
6.-

When 900 DENTAL LIGHT is installed

Junction unit

[Dental light power cable, signal
cable]

Junction unit

[Dental light power cable, signal
cable]

Cuspidor unit

[Dental light power cable, signal
cable]

Cuspidor unit

Cuspidor unit

[Dental light power cable, signal
cable]

Dental light

Dental light

Dental light

4P
1.Black
2.Black/White
3.Brown
4.Brown/White

6P
1.Red
2.Orange
3.Yellow
4.Green
5.-
6.-

1.Red
2.Orange
3.Yellow
4.Green
5.Blue
6.-

4P
1.Red
2.Orange
3.Purple
4.Gray

3P
1.Yellow
2.Green
3.Blue

Make sure to insert a connector until it clicks.

When disconnecting a plug, do not pull the cable but hold 
the connector and pull it.

3    Installation

When EURUS LIGHT is installed

��



3    Installation

���$WWDFK�WKH�PHWDO�ILWWLQJ�RI�WKH�IRRW�FRQWUROOHU�FDEOH��
����WR�WKH�FKDLU�
     Fix the metal fitting with pan head screws, 2P, M5 × 8,  
     plated (2 pieces).

���$WWDFK�WKH�FRQQHFWRU�RI�WKH�FDEOH�IRU�IRRW�
����FRQWUROOHU�WKDW�LV�SDVVHG�IURP�WKH�FXVSLGRU�XQLW�WR�
����WKH�FKDLU�WR�WKH�FRQQHFWRU�RI�WKH�FDEOH�DWWDFKHG�LQ�
����3URFHGXUH���

Make sure to insert a connector until it clicks.

When disconnecting a plug, do not pull the cable but hold 
the connector and pull it.

Doctor unitFoot controller

6P
1.Brown
2.Red
3.Orange
4.Yellow
5.Green
6.-

)RU�ZLUHG�IRRW�FRQWUROOHU)RU�ZLUHG�IRRW�FRQWUROOHU

���$WWDFK�WKH�PHWDO�ILWWLQJ�RI�WKH�FRQQHFWRU�IRU�IRRW�
����FRQWUROOHU�WR�WKH�FKDLU�
     Fix the metal fitting with pan head screws, 2P, M5 × 8,  
     plated (2 pieces).

���$WWDFK�WKH�FRQQHFWRU�RI�WKH�FDEOH�IRU�IRRW�FRQWUROOHU�
     WKDW�LV�SDVVHG�IURP�WKH�FXVSLGRU�XQLW�WR�WKH�FKDLU�WR�
����WKH�FRQQHFWRU�DWWDFKHG�LQ�3URFHGXUH���

Make sure to insert a connector until it clicks.

When disconnecting a plug, do not pull the cable but hold 
the connector and pull it.

Cuspidor unit
Connector for foot 
controller connection

5P
1.Brown
2.Red
3.Orange
4.Yellow
5.Green

)RU�ZLUHOHVV�IRRW�FRQWUROOHU)RU�ZLUHOHVV�IRRW�FRQWUROOHU

���$WWDFK�WKH�JURXQG�ZLUHV�RI�WKH�FRQQHFWRU�IRU�IRRW�
����FRQWUROOHU�WR�WKH�EDVH�SODWH�
     Fix the ground wires with pan head screw, 3P, M4 × 10,  
     plated (1 piece) and toothed lock washer, M4 (1 piece).

⇒Go to Procedure 4.

��



���&RQQHFW�WKH�WXEHV�RI�WKH�FXVSLGRU�XQLW�DQG�GRFWRU�
����XQLW�WR�WKH�MXQFWLRQ�XQLW�

　　　

　　　

: Tubes of the cuspidor unit

: Tubes of the doctor unit

%DVH�PRXQW���&DUW

:DWHU

$LU

Tube for air
(orange)

Tube for air
(yellow)

Tube for air
(red)

Tube for air
(brown)

Tube for air
(orange)

Tube for air
(yellow)
Tube for air
(yellow)

Tube for water
(blue) Tube for water

(blue)

Tube for water
(blue)

Tube for water
(blue)

:LWKRXW�FOHDQ�ZDWHU�V\VWHP� :LWK�FOHDQ�ZDWHU�V\VWHP���ZLWK�:$7(5�WRJJOH�VZLWFK�

:LWK�FOHDQ�ZDWHU�V\VWHP���ZLWKRXW�:$7(5�WRJJOH�VZLWFK�

Tube for water
(blue)

Tube for water
(blue)

Tube for water
(blue)

���5HPRYH�WKH�PDLQWHQDQFH�SDQHO��
     Remove the truss screws, M4 × 10, white (2 pieces).

3    Installation

Tube for water
(blue)

Tube for water
(blue)

��



　　　

　　　

: Tubes of the cuspidor unit

: Tubes of the doctor unit

:DWHU
$LU

Tube for air
(orange)

Tube for air
(yellow)

Tube for air
(red)

Tube for air
(brown)

Tube for air
(orange)

Tube for air
(yellow)
Tube for air
(yellow)

Tube for air
(orange)

Tube for air
(red)

Tube for air
(brown)

Tube for air
(orange)

Tube for air
(yellow)
Tube for air
(yellow)

:LWKRXW�FOHDQ�ZDWHU�V\VWHP� :LWK�FOHDQ�ZDWHU�V\VWHP��

6ZLQJ�PRXQW

Tube for air
(yellow)

Tube for air of
water tank
(yellow)

Tube for water
(blue)
Tube for water
(blue) Tube for water

(blue)

Tube for water
(blue)

:LWKRXW�FOHDQ�ZDWHU�V\VWHP� :LWK�FOHDQ�ZDWHU�V\VWHP���ZLWK�:$7(5�WRJJOH�VZLWFK�

:LWK�FOHDQ�ZDWHU�V\VWHP���ZLWKRXW�:$7(5�WRJJOH�VZLWFK�

Black tape

Tube for water
(blue)

Tube for water
(blue)

3    Installation

Black tape

Tube for water
(blue)

Tube for water
(blue)

Tube for water
(blue)
Tube for water
(blue)

Tube for water
(blue)
Tube for water
(blue)

��



���/D\�SLSHV�IRU�ZDWHU��DLU��GUDLQ��DQG�YDFXXP�

Route the drain hose in a low position.
If you handle it at a high position, the drainage flow will be 
impaired.

3    Installation

Connecting
elbow

Connecting
elbow

Drain Pipe

Drain Hose

Vacuum Pipe

Vacuum Hose

9DFXXP9DFXXP 'UDLQ'UDLQ

$LU$LU

:DWHU:DWHU

&RQQHFWLQJ
HOERZ

&RQQHFWLQJ
HOERZ

)RU�ZDWHU

)RU�DLU

Without
backflow
prevention

With backflow
prevention

���$WWDFK�WKH�PDLQWHQDQFH�SDQHO�UHYHUVLQJ�3URFHGXUH���

��



����������� 9DF�3DF�XQLW�W\SH

3    Installation

:LULQJ���SLSLQJ�LQVLGH�WKH�MXQFWLRQ�XQLW
���$WWDFK�WKH�FRQQHFWRU�

Doctor unitJunction unit 3P
[Hand piece water heater power cable]

1.Red
2.-
3.Black

Base mount only

Vac Pac unitPCB for chair
4P[Chair communication cable]

1.Brown
2.Red
3.Orange
4.Yellow

Doctor unit Vac Pac unit
4P[6-way syringe power cable]

1.White
2.-
3.-
4.Red

Doctor unitPCB for chair

PCB for chair

3P

[Arm rotation excess
 prohibition safety switch]

1.Brown
2.Red
3.-

Vac Pac unitDoctor unit

6P[Wireless foot controller
 communication cable] 1.Brown

2.Red
3.Orange
4.Yellow
5.Green
6.-

(Option)

Vac Pac unit

Vac Pac unit

Junction unit
4P[Vacuum cable]

1.Pink
2.Pink
3.-
4.-

Vac Pac unit
[14 V/24 V Power cable]
Junction unit

4P
1.Red
2.Black
3.Blue
4.Purple

Vac Pac unitJunction unit
3P

[Cup water heater/6-way syringe 
 power cable]

1.Red
2.-
3.Black

1.Red
2.Black
3.Orange
4.Pink
5.Blue
6.Purple

Doctor unit
[14 V/24 V Power cable]

[Relay line for chair
operation switch]

Junction unit

6P

Vac Pac unitDoctor unit

5P[Main communication cable]
1.Brown
2.Red
3.-
4.Yellow
5.Green

1.Brown
2.Red
3.Orange
4.Yellow
5.Green
6.Blue
7.Purple
8.Gray
9.Black
10.-

10P

��



Dental lightJunction unit
4P

[Dental light power cable, signal 
 cable]

1.Black
2.Black/White
3.Brown
4.Brown/White

Dental lightVac Pac unit
4P

[Dental light power cable, signal 
 cable]

1.Red
2.Orange
3.Purple
4.Gray

1.Red
2.Orange
3.-
4.-

Dental lightVac Pac unit
3P

[Dental light power cable, signal 
 cable]

1.Yellow
2.Green
3.Blue

Vac Pac unitJunction unit
6P

[Dental light power cable, signal 
 cable]

1.Red
2.Orange
3.Yellow
4.Green
5.Blue
6.-

When 900 DENTAL LIGHT is installed

Junction unit

[Dental light power cable, signal
cable]

Junction unit

[Dental light power cable, signal
cable]

Vac Pac unit

[Dental light power cable, signal
cable]

Vac Pac unit

Vac Pac unit

[Dental light power cable, signal
cable]

Dental light

Dental light

Dental light

4P
1.Black
2.Black/White
3.Brown
4.Brown/White

6P
1.Red
2.Orange
3.Yellow
4.Green
5.-
6.-

1.Red
2.Orange
3.Yellow
4.Green
5.Blue
6.-

4P
1.Red
2.Orange
3.Purple
4.Gray

3P
1.Yellow
2.Green
3.Blue

Make sure to insert a connector until it clicks.

When disconnecting a plug, do not pull the cable but hold 
the connector and pull it.

3    Installation

When EURUS LIGHT is installed

��



3    Installation

���$WWDFK�WKH�PHWDO�ILWWLQJ�RI�WKH�IRRW�FRQWUROOHU�FDEOH��
����WR�WKH�FKDLU�
     Fix the metal fitting with pan head screws, 2P, M5 × 8,  
     plated (2 pieces).

���$WWDFK�WKH�FRQQHFWRU�RI�WKH�FDEOH�IRU�IRRW�
����FRQWUROOHU�WKDW�LV�SDVVHG�IURP�WKH�FXVSLGRU�XQLW�WR�
����WKH�FKDLU�WR�WKH�FRQQHFWRU�RI�WKH�FDEOH�DWWDFKHG�LQ�
����3URFHGXUH���

Make sure to insert a connector until it clicks.

When disconnecting a plug, do not pull the cable but hold 
the connector and pull it.

Doctor unitFoot controller

6P
1.Brown
2.Red
3.Orange
4.Yellow
5.Green
6.-

)RU�ZLUHG�IRRW�FRQWUROOHU)RU�ZLUHG�IRRW�FRQWUROOHU

���$WWDFK�WKH�PHWDO�ILWWLQJ�RI�WKH�FRQQHFWRU�IRU�IRRW�
����FRQWUROOHU�WR�WKH�FKDLU�
     Fix the metal fitting with pan head screws, 2P, M5 × 8,  
     plated (2 pieces).

���$WWDFK�WKH�FRQQHFWRU�RI�WKH�FDEOH�IRU�IRRW�FRQWUROOHU�
����WKDW�LV�SDVVHG�IURP�WKH�9DF�3DF�XQLW�WR�WKH�FKDLU�WR�
����WKH�FRQQHFWRU�DWWDFKHG�LQ�3URFHGXUH���

Make sure to insert a connector until it clicks.

When disconnecting a plug, do not pull the cable but hold 
the connector and pull it.

Vac Pac unit
Connector for foot 
controller connection

5P
1.Brown
2.Red
3.Orange
4.Yellow
5.Green

)RU�ZLUHOHVV�IRRW�FRQWUROOHU)RU�ZLUHOHVV�IRRW�FRQWUROOHU

���$WWDFK�WKH�JURXQG�ZLUHV�RI�WKH�FRQQHFWRU�IRU�IRRW�
����FRQWUROOHU�WR�WKH�EDVH�SODWH�
     Fix the ground wires with pan head screw, 3P, M4 × 10,  
     plated (1 piece) and toothed lock washer, M4 (1 piece).

⇒Go to Procedure 4.

��



���&RQQHFW�WKH�WXEHV�RI�WKH�FXVSLGRU�XQLW�DQG�GRFWRU�
����XQLW�WR�WKH�MXQFWLRQ�XQLW�

　　　

　　　

: Tubes of the Vac Pac unit

: Tubes of the doctor unit

%DVH�PRXQW���&DUW

:DWHU

$LU

Tube for air
(orange)

Tube for air
(yellow) Tube for air

(brown)

Tube for air
(red)

Tube for air
(yellow)
Tube for air
(yellow)

Tube for water
(blue)

Tube for water
(blue)

:LWKRXW�FOHDQ�ZDWHU�V\VWHP� :LWK�FOHDQ�ZDWHU�V\VWHP�

Tube for water
(blue)

Tube for water
(blue)

Tube for water
(blue)

���5HPRYH�WKH�PDLQWHQDQFH�SDQHO��
     Remove the truss screws, M4 × 10, white (2 pieces).

3    Installation

��



6ZLQJ�PRXQW

Tube for water
(blue)

:LWKRXW�FOHDQ�ZDWHU�V\VWHP� :LWK�FOHDQ�ZDWHU�V\VWHP�
Tube for water
(blue)Tube for water

(blue)

Tube for air
(orange)

Tube for air
(yellow) Tube for air

(brown)

Tube for air
(red)

Tube for air
(yellow)
Tube for air
(yellow)

Tube for air
(orange)

Tube for air
(yellow)

Tube for air
(brown)

Tube for air
(red)

Tube for air
(yellow)
Tube for air
(yellow)

:LWKRXW�FOHDQ�ZDWHU�V\VWHP� :LWK�FOHDQ�ZDWHU�V\VWHP�

Tube for air
(yellow)

Tube for air of
water tank
(yellow)

Black tape

Tube for water
(blue)

Tube for water
(blue)

　　　

　　　

: Tubes of the Vac Pac unit

: Tubes of the doctor unit

:DWHU

$LU

3    Installation

��



���/D\�SLSHV�IRU�ZDWHU��DLU��DQG�YDFXXP�

3    Installation

)RU�ZDWHU

With backflow
prevention

���$WWDFK�WKH�PDLQWHQDQFH�SDQHO�UHYHUVLQJ�3URFHGXUH���

:DWHU:DWHU

Connecting
elbow

Vacuum Pipe

Vacuum Hose

9DFXXP9DFXXP

$LU$LU

&RQQHFWLQJ
HOERZ

)RU�DLU

Without
backflow
prevention

��



3    Installation

����������&KHFNLQJ�IRU�SURSHU�RSHUDWLRQ
���'LVFRQQHFW�WKH�WHUPLQDO�EORFN�IURP�WKH�FRQQHFWRU�RI�
����WKH�SRZHU�FDEOH�IRU�WKH�FKDLU�
    (1) Disconnect the power plug that connects the terminal  
         block from the power supply outlet.
    (2) Disconnect the connector of the terminal block.

���$WWDFK�WKH�FRQQHFWRU�RI�WKH�SRZHU�FDEOH�RI�WKH�FKDLU��
����WR�WKH�DSSURSULDWH�FRQQHFWRU�LQ�WKH��MXQFWLRQ�XQLW�

���,QVHUW�WKH�SRZHU�SOXJ�RI�WKLV�SURGXFW�LQWR�D�VXLWDEOH�����
����SRZHU�VXSSO\�RXWOHW�

Make sure to insert a connector until it clicks.

When disconnecting a plug, do not pull the cable but hold 
the connector and pull it.

1.Brown
2.Blue

1.Black
2.White

PCB for chairJunction unit 2P

Terminal block (2)

�1)
PCB of the chair

���7XUQ�RQ�WKH�PDLQ�VZLWFK�DQG�RSHQ�WKH�ZDWHU�PDLQ�
����YDOYH�

���&RQILUP�WKDW�WKH�ZDWHU�SUHVVXUH�LV�����03D�DQG�WKH�
����DLU�SUHVVXUH�LV�����03D�E\�WKH�SUHVVXUH�JDXJH�
    If not, adjust the pressure using the pressure reducing 
    valves.

���3XW�D�SDSHU�FXS�RQ�WKH�FXS�ILOOHU�DQG�SXVK�WKH�FXS�
����ILOOHU�VZLWFK�VHYHUDO�WLPHV�XQWLO�ZDWHU�FRPHV�IURP�WKH�
����FXS�ILOOHU�QR]]OH�

���)OXVK�RXW�WKH�DLU�LQ�WKH�ZDWHU�SLSLQJ�VHYHUDO�WLPHV�

���&KHFN�IRU�WKH�SURSHU�RSHUDWLRQ�RI�WKH�HTXLSPHQW�

��



Light intensity 
control volume

���)RU�FXVSLGRU�XQLW
����5HPRYH�WKH�3&%�FRYHU�RI�WKH�FXVSLGRU�XQLW�
    Remove the pan head screw, 3P, M4 × 8, plated (1 piece).

����)RU�9DF�3DF�XQLW
    Go to Procedure 2.

���7XUQ�RQ�WKH�SRZHU�RI�WKH�XQLW�

���7XUQ�WKH�OLJKW�LQWHQVLW\�FRQWURO�YROXPH�RI�WKH�GHQWDO���
����OLJKW�FRXQWHUFORFNZLVH�WR�LWV�ORZHVW�VHWWLQJ�

���3XVK�WKH�VZLWFK��6:���&+(&.��RQ�WKH�DVVLVWDQW�3&%���
����LQ�WKH�FXVSLGRU�XQLW�
    LED5 (Orange) on the assistant PCB brinks.

���3XVK�WKH�VZLWFK��6:��21B2))��RQ�WKH�DVVLVWDQW�3&%�
    LED5 (Orange) on the assistant PCB turns off.

3    Installation

����������6HWWLQJ�WKH�ORZHU�YROXPH�OLPLW�RI�WKH�GHQWDO�
��������������OLJKW�LQWHQVLW\

SW4 SW3

LED5

Assistant PCB

)RU�FXVSLGRU�XQLW
���$WWDFK�WKH�3&%�FRYHU�UHYHUVLQJ�3URFHGXUH���

��



����������,QVWDOOLQJ�WKH�VHDW��EDFNUHVW��DQG�RWKHU�SDUWV�RI�
��������������WKH�FKDLU

3    Installation

���$WWDFK�WKH�KHDGUHVW�XQLW�
����)RU�WKH�PDQXDO�KHDGUHVW��
�����$WWDFK�WKH�KHDGUHVW�XQLW�ZLWK�FDS�EROWV��0��ū�����
�����SODWHG�����SLHFHV��

���������&RQILUP�WKDW�WKH�WXELQJ�RI�WKH�KHDGUHVW�XQLW����
�����������EDFN�VLGH��LV�SURSHUO\�SDVVHG�DV�VKRZQ�LQ�WKH�
����������ILJXUH�

����)RU�WKH�SRZHU�KHDGUHVW��
���������$WWDFK�WKH�KHDGUHVW�XQLW�ZLWK�FDS�EROWV��
����������0��ū�����SODWHG����SLHFHV��

���5DLVH�WKH�EDFNUHVW�

��



3    Installation

���$WWDFK�WKH�IODQJH�FRYHU�VSDFHU����SLHFH�HDFK�RQ�
����ULJKW�DQG�OHIW��
    Fix the spacer with pan head screws, 2P, M5 × 10, plated 
    (2 pieces each on right and left).

���$WWDFK�WKH�IODQJH�FRYHU�WRS�
    Fix the cover with pan head screws, 2P, M4 × 10, plated 
    (2 pieces).

���$WWDFK�WKH�KHDGUHVW�
����)RU�WKH�PDQXDO�KHDGUHVW��
��������$WWDFK�WKH�KHDGUHVW�WR�WKH�KHDGUHVW�XQLW�
         Fix the headrest with the countersunk screws, M5 × 8,  
         plated (3 pieces).

��������$WWDFK�WKH�KHDGUHVW�FRYHU�
         Insert the catches of the headrest cover to the catches
         on the mounting part.

��



����)RU�WKH�SRZHU�KHDGUHVW��
��������,QVHUW�WKH�KHDGUHVW�FRYHU�WR�WKH�KHDGUHVW�VXSSRUW���
���������DUP�
   
��������$WWDFK�WKH�KHDGUHVW�WR�WKH�KHDGUHVW�XQLW�
         Fix the headrest with the countersunk screws, M5 × 8,  
         plated (3 pieces).

��������$WWDFK�WKH�KHDGUHVW�FRYHU�
         Insert the catches of the headrest cover to the catches
         on the mounting part.

���$WWDFK�WKH�VHDW�ERWWRP�FRYHUV��ULJKW�DQG�OHIW��WR�WKH�
����VHDW�
    (1) Attach the hex spacers, M4 × 8 (3 pieces) to the left side 
         of the seat.

    (2) Fix the covers with binding head screws, M4 × 15, 
         plated (6 pieces).

3    Installation

���$WWDFK�WKH�EDFNUHVW�FRYHU�
    Insert the catches of the backrest cover to the catches on 
    the mounting part.

���$WWDFK�WKH�EDFNUHVW�
    Fix the backrest with pan head screws, 2P, M5 × 10, plated, 
    (4 pieces).

��



���$WWDFK�WKH�VHDW�
     Hook the rear side of the seat to the seat frame and fix the  
     front side of the seat with pan head screws, 2P, M6 × 15, 
     plated, (2 pieces) and flat washers, 7 × 19 × 2.0 (2 pieces).

3    Installation

����$WWDFK�WKH�DUPUHVW��ULJKW�DQG�OHIW��
       Insert the armrest and fix it with the following:
       Cap bolt, M6 × 45, black (1 piece each on right and left)
       Spacer, 6 × 30 (1 piece each on right and left)
       Spring (1 piece each on right and left)
       Flat washer, M6 × 11.5 × 0.8 (1 piece each on right and left)

RightLeft

��



�����������3RVLWLRQLQJ���)L[

3    Installation

���'HWHUPLQH�WKH�SRVLWLRQ�RI�HDFK�XQLW�
    Consult dentists and staff to determine the position.
    Refer to the [ 3-1-1 Distance within the treatment room ]
    (page 7-8) for a standard position.

���)L[�WKH�FKDLU�WR�WKH�IORRU�
    (1) When necessary, adjust the level by using the attached
         hex socket set screws, M10×10, SUS (6 pieces). 
         Depends on the situation of the floor surface (e.g. hex 
           socket set screws are sunk ), insert the metal plate 
         between the hex socket set screws and floor, then adjust 
         the level.

    (2) Fix the chair with hex head flange screw TP-A, M8 × 30, 
         black, (6 pieces).

���)L[�WKH�FDUW�KRVH�EUDFNHW�WR�WKH�IORRU�
    Fix the cart hose bracket with hex head flange screw TP-A,   
    M8 × 30, black (2 pieces).

Cart

��



�����������$WWDFKLQJ�WKH�FRYHU
&XVSLGRU�XQLW

3    Installation

���$WWDFK�WKH�VLGH�SDQHO��UHDU���ERWK�ULJKW�DQG�OHIW��
��������,QVHUW�WKH�XSSHU�SDUW�RI�WKH�SDQHO�DQG�PDWH�WKH�
���������SURMHFWLRQ�RQ�WKH�FXWRXW�RI�WKH�FXVSLGRU�

��������6OLGH�WKH�SDQHO�WR�IURQW�VLGH�

��������)L[�WKH�SDQHO�ZLWK�NQXUOHG�VFUHZ��0�[���SODWHG�
�������������SLHFH�HDFK�RQ�ULJKW�DQG�OHIW��

(1)(1)

(2)(2)

���$WWDFK�WKH�VLGH�SDQHO��IURQW���ERWK�ULJKW�DQG�OHIW��
��������,QVHUW�WKH�XSSHU�SDUW�RI�WKH�SDQHO�DQG�PDWH�WKH�
���������SURMHFWLRQ�RQ�WKH�FXWRXW�RI�WKH�FXVSLGRU�

��������6OLGH�WKH�SDQHO�WR�IURQW�VLGH�

���������)L[�WKH�SDQHO�ZLWK�SDQ�KHDG�VFUHZV���3��0��ū�����
����������686����SLHFH�HDFK�RQ�ULJKW�DQG�OHIW��

(1)

(2)

��



���$WWDFK�WKH�VZLQJ�EUDFNHW�FRYHU�WR�WKH�VZLQJ�EUDFNHW�

���$WWDFK�WKH�UXEEHU�FDS�Rubber cap

3    Installation

Do not allow any metal object to come into contact with the 
cuspidor bowl when detaching or reattaching it since contact 
may leave a metal mark. If the metal object marks the bowl, 
use a metal mark removing agent (commercially available).
* A metal mark is a black or silver line caused by strong  
  contact and friction between the ceramic surface and the  
  metal object.

Before detaching or reattaching the cuspidor bowl, always 
turn off the main switch.
When detaching or reattaching the bowl, the cupfiller sensor 
may detect your hand or other object, causing water for 
flushing the bowl to splash around, which can cause metal 
parts to rust.

The cuspidor bowl is made of ceramic. It may break if it 
receives a hard knock.

���$WWDFK�WKH�FXVSLGRU�ERZO�
    Engage the bottom of the cuspidor bowl at the position 
    shown in the figure.

&XVSLGRU�XQLW���9DF�3DF�XQLW

��



���7HPSRUDULO\�IL[�WKH�WUXVV�VFUHZV��0��ū����ZKLWH
�������SLHFHV���NHHSLQJ�WKH�VSDFH�EHWZHHQ�WKH�KHDG�RI���
����VFUHZ�DQG�WKH�FRQQHFWLQJ�SRLQW�DERXW���PP�

3    Installation

���)L[�WKH�3&%�FRYHU�ZLWK�WKH�WUXVV�VFUHZ��0��ū�����
����ZKLWH����SLHFH��DQG�WKH�VFUHZV�IL[HG�WHPSRUDULO\�LQ�
����WKH�3URFHGXUH���

:LWKRXW�WKH�GHQWDO�OLJKW
���)L[�WKH�3&%�FRYHU�ZLWK�WKH�WUXVV�VFUHZ��0��ū����
����ZKLWH����SLHFH��

���3XW�WKH�VFUHZ�KHDG�WKURXJK�WKH�KROH�RI�WKH�3&%�
����FRYHU�DQG�VOLGH�LW�LQWR�WKH�SRVLWLRQ�

5mm

&KDLU

)RU�9DF�3DF�XQLW�W\SH��%DVH�PRXQW���&DUW�

��



���$WWDFK�WKH�KRVH�FRYHU�
　 Fix the cover with truss head screw, M4 × 6, plated
     (1 piece).

���3ODFH�WKH�KRVH�FRYHU�LQ�WKH�PRXQWLQJ�SRVLWLRQ�
    Position the piping as shown and fit it inside the hose cover.
    Make sure that the pipes are not out of the hose cover or 
    pinched under the hose cover.

3    Installation

���&XW�RXW�WKH�SDUW�RI�WKH�EDVH�FRYHU�VKRZQ�ZLWK�
����QLSSHUV��IRU�UHVLQ��

���$WWDFK�WKH�EDVH�FRYHU�
　 Remove the truss head screws, M5 × 10, plated, (4 pieces) 
　 set at the connecting points and fix the cover with them.　 

���$WWDFK�WKH�DUP�FRYHU�
　 Remove the truss head screws, M4 × 6, plated (2 pieces)
     set at the connecting points and fix the cover with them.

Lift the arm cover
and tighten the
screws

)RU�%DVH�PRXQW

��



3    Installation

���$WWDFK�WKH�FODPSV����SLHFHV��RQ�WKH�GHQWV�RI�EDVH�

���&ODPS�WKH�VWLFN�VZLWFK�FDEOH��RQH�FDEOH�RQO\��DW�
�����WKH�SRVLWLRQV����SODFHV��RI�PDUNHG�&�

Marked C

ベースカバー

���$WWDFK�WKH�EDVH�FRYHU�
    Remove the following screws set at the connecting points  
    and fix the base cover with the following screws.
      Front side: Truss screws, M5 × 10, plated (2 pieces)
      Back side: Truss screws, M4 × 10, plated (2 pieces)

���$WWDFK�WKH�EDVH�FRYHU�OLG�
  ��,I�WKH�EDVH�FRYHU�OLG�LV�GLIILFXOW�WR�DWWDFK��ORRVHQ�WKH�
  ��IL[LQJ�VFUHZV�RQ�WKH�IURQW�VLGH�

Base cover lid

Base cover

Fixing screw in front

)RU�&DUW

��



3    Installation

)RU�6ZLQJ�PRXQW

���$WWDFK�WKH�FODPSV����SLHFHV��RQ�WKH�GHQWV�RI�EDVH�

���7HPSRUDULO\�IL[�WKH�WUXVV�VFUHZV��0��ū����ZKLWH
�������SLHFHV���NHHSLQJ�WKH�VSDFH�EHWZHHQ�WKH�KHDG�RI���
����VFUHZ�DQG�WKH�FRQQHFWLQJ�SRLQW�DERXW���PP�

���)L[�WKH�ERWWRP�FRYHU�ZLWK�WKH�WUXVV�VFUHZ��0��ū�����
����ZKLWH����SLHFH��DQG�WKH�VFUHZV�IL[HG�WHPSRUDULO\�LQ�
����WKH�3URFHGXUH���

���3XW�WKH�VFUHZ�KHDG�WKURXJK�WKH�KROH�RI�WKH
����ERWWRP�FRYHU�DQG�VOLGH�LW�LQWR�WKH�SRVLWLRQ�

5mm

��



3    Installation

���&ODPS�WKH�VWLFN�VZLWFK�FDEOH��RQH�FDEOH�RQO\��DW�
�����WKH�SRVLWLRQV����SODFHV��RI�PDUNHG�&�

Marked C

ベースカバー

���$WWDFK�WKH�EDVH�FRYHU�
    Remove the following screws set at the connecting points  
    and fix the base cover with the following screws.
      Front side: Truss screws, M5 × 10, plated (2 pieces)
      Back side: Truss screws, M4 × 10, plated (2 pieces)

���$WWDFK�WKH�EDVH�FRYHU�OLG�
  ��,I�WKH�EDVH�FRYHU�OLG�LV�GLIILFXOW�WR�DWWDFK��ORRVHQ�WKH�
  ��IL[LQJ�VFUHZV�RQ�WKH�IURQW�VLGH�

Base cover lid

Base cover

Fixing screw in front

��



3    Installation

���$WWDFK�WKH�SXPS�FRYHU�
���������,QVHUW�WKH�8�VKDSHG�QRWFK�RI�WKH�SXPS�FRYHU�
����������RQWR�WKH�GLWFK�RI�WKH�QXW�RQ�WKH�FKDLU�OLQN�

U-shaped notch

Nut

���:LWKRXW�WKH�PDLQ�VZLWFK�IRU�FKDLU
    Go to Procedure 2. 

����:LWK�WKH�PDLQ�VZLWFK�IRU�FKDLU
���������&XW�RSHQ�WKH�IL[LQJ�SRVLWLRQ�RI�WKH�PDLQ�VZLWFK
����������IRU�FKDLU�RQ�WKH�MXQFWLRQ�XQLW�ZLWK�QLSSHUV�

���������,QVHUW�WKH�PDLQ�VZLWFK�IRU�FKDLU�WR�LWV�IL[LQJ
����������SRVLWLRQ�

���������&RQQHFW�WKH�VDPH�FRQQHFWRUV�WKDW�ZHUH
����������GLVFRQQHFWHG�LQ�3URFHGXUH�����

Fixing position of main switch
for chair

Junction unit PCB for chair

Main switch for chair

���������'LVFRQQHFW�WKH�FRQQHFWRUV�RI�WKH�PDLQ�VZLWFK
����������IRU�FKDLU�LQVLGH�WKH�MXQFWLRQ�XQLW�

-XQFWLRQ�XQLW

��



3    Installation

Junction cover

��������)L[�WKH�SXPS�FRYHU�ZLWK�WUXVV�VFUHZV��0��ū����
���������ZKLWH����SLHFHV��

���$WWDFK�WKH�MXQFWLRQ�FRYHU�

��



3    Installation

88
cm

���0DNH�WKH�WDEOH�KHLJKW����FP�

���/RRVHQ�WKH�FDS�EROWV���3��0��ū�����686����SLHFHV���

���$GMXVWPHQW�WKH�OHYHO�RI�GRFWRU�WDEOH�
    Use the hex socket set screws M8 × 10 SUS (4 pieces).
    After adjustments, tighten the bolts in Procedure 2 and fix it.

Cap bolt

Hex socket set screw

�������������$GMXVWPHQW�WKH�OHYHO�RI�GRFWRU�WDEOH

�����������$GMXVWPHQW�RI�GRFWRU�XQLW

&DUW

��



3    Installation

Cap bolt

Hex socket set screw

6ZLQJ�PRXQW

���5HPRYH�WKH�WUXVV�KHDG�VFUHZV��0��[�����ZKLWH
�������SLHFHV��WR�UHPRYH�WKH�ORZHU�FRYHU�

Lower cover

���/RRVHQ�WKH�FDS�EROWV���3��0��ū�����686����SLHFHV���

���$GMXVWPHQW�WKH�OHYHO�RI�GRFWRU�WDEOH�
    Use the hex socket set screws M8 × 10 SUS (3 pieces).
    After adjustments, tighten the bolts in Procedure 2 and fix it.

��



3    Installation

�������������$GMXVWPHQW�WKH�URWDWLQJ�IULFWLRQ�RI�WKH�WDEOH
��������������������6ZLQJ�PRXQW�

���5HPRYH�WKH�URG�DUP�

���5HPRYH�WKH�UHVW�KROGHU�
����5HPRYH�WKH�IURQW�SDQHO�E\�XQVFUHZLQJ�NQXUOHG
����VFUHZV��0�ū����SODWHG����SLHFHV��

���5HPRYH�WKH�IROORZLQJ�VFUHZV�WR�UHPRYH�WKH�XSSHU
����FRYHU�
������)URQW�VLGH��3DQ�KHDG�VFUHZV��0��ū����SODWHG
����������������������������SLHFHV�
������%DFN�VLGH��3DQ�KHDG�VFUHZV��0��ū�����SODWHG
����������������������������SLHFHV�

���2SHQ�WKH�3&�ERDUG�ER[�E\�XQVFUHZLQJ�SDQ�KHDG
�����VFUHZ���3��0�ū���SODWHG����SLHFH��

��



3    Installation

���7R�DGMXVW�WKH�URWDWLQJ�IULFWLRQ�RI�WKH�WDEOH��ORRVHQ�WKH
����WZR�QXWV��0���686��WKHQ�WXUQ�WKH�FDS�EROWV��0��[����
����SODWHG����SLHFHV��
������7XUQLQJ�WKH�FDS�EROWV�FORFNZLVH�LQFUHDVHV�WKH
������URWDWLQJ�IULFWLRQ�
������7XUQLQJ�WKH�FDS�EROWV�FRXQWHUFORFNZLVH�GHFUHDVHV
������WKH�URWDWLQJ�IULFWLRQ�
����7LJKWHQ�WKH�QXWV�DIWHU�WKH�DGMXVWPHQW

Nuts, M5,
SUS

Cap bolts,
M5 x 25,
plated

��



3    Installation

�������������$GMXVWPHQW�RI�EDODQFH�DUP
���5HPRYH�WKH�HQG�FDS�IRU�WKH�EDODQFH�DUP�
     Remove the pan head screws, M4 x 10, SUS (2 pieces).

���6OLGH�WKH�XSSHU�FRYHU�RQ�WKH�EDODQFH�DUP�DQG
����UHPRYH�LW

���7XUQ�WKH�QXW�DQG�DGMXVW�WKH�WHQVLRQ�ZLWK�WKH
����DGMXVWPHQW�EDU�

When the doctor table goes up,
➡ turn the adjusting nut in the       direction.

When the doctor table goes down,
➡ turn the adjusting nut in the       direction.

Table goes up

Table goes down

Upper cover

Adjustment
nut

Adjustment
Bar

��



3    Installation

�����������6HWWLQJV�IRU�VWLFN�VZLWFK
$WWDFK�WKH�ODEHO

For the power headrest specification, the stick switch can be 
used to operate the headrest.
Contact your authorized Belmont dealer for any change of the 
settings.
When using the stick switch for the power headrest operation, 
attach the label below instead of the one above.

��



��������$WWDFKLQJ�RSWLRQV
����������0RQLWRU�EUDFNHW

To avoid the current leakage, don't pass the power cable and 
signal cables for the monitor through the chair.

3    Installation

:$51,1*

���6WDFN�WKH�DUP�KROGHU�DQG�WKH�DUP�KROGHU�DX[LOLDU\�
����EUDFNHW�DQG�LQVHUW�WKHP�LQWR�WKH�KROHV�RI�WKH�OLJKW�
����SROH�

���)L[�WKH�DUP�KROGHU�DQG�WKH�DUP�KROGHU�DX[LOLDU\�
����EUDFNHW�ZLWK�WKH�8�VKDSHG�PHWDO�ILWWLQJ�
    Fix it with flat washers, M6, plated (4 pieces) and hex nut, 
    M6 (4 pieces)

���3DVV�WKH�SRZHU�FDEOH�DQG�VLJQDO�FDEOHV�IRU�WKH�
����PRQLWRU�WKURXJK�WKH�OLJKW�SROH�
����7KHQ��SRZHU�FDEOH�DQG�VLJQDO�FDEOHV�PXVW�EH�SDVVHG�
����WKURXJK�OLNH�ILJXUH�

5HTXLUHG�OHQJWK�RI�SRZHU�FDEOH�DQG�VLJQDO�FDEOH��VXFK�DV
+'0,�FDEOH�DQG�'�VXE�FDEOH��IRU�WKH�PRQLWRU�
3m is required from the monitor connection to the floor under 
the light pole.
Prepare the cord and cable with the above length plus the 
length from the floor under the light pole to the PC installation 
position.

���5HPRYH�WKH�FRYHU�RI�WKH�KROH�RQ�WKH�OLJKW�SROH�

��



���$WWDFK�WKH�PRQLWRU�URWDWLQJ�VKDIW�WR�WKH�PRQLWRU�
    *Use the screws that came with monitor.

���3DVV�WKH�SRZHU�FDEOH�DQG�VLJQDO�FDEOHV�IRU�WKH�
����PRQLWRU�WKURXJK�WKH�PRQLWRU�URWDWLQJ�VKDIW�
����7KHQ��SRZHU�FDEOH�DQG�VLJQDO�FDEOHV�PXVW�EH�SDVVHG�
����WKURXJK�OLNH�ILJXUH�

���,QVHUW�WKH�PRQLWRU�URWDWLQJ�VKDIW�WR�WKH�PRQLWRU�DUP�

���&RQQHFW�WKH�SRZHU�FDEOH�DQG�VLJQDO�FDEOHV�IRU�WKH�
����PRQLWRU�ZLWK�WKH�PRQLWRU�

���(QJDJH�WKH�PRQLWRU�FRYHU�ZLWK�WKH�FDWFK�RI�WKH�
����PRQLWRU�URWDWLQJ�VKDIW�

3    Installation

��



����$WWDFK�WKH�FRYHU�RI�WKH�DUP�KROGHU�

When removing the cover, press the ○ part and remove the 
inside hook.

3    Installation

��



���3DVV�WKH�OHDG�FDEOH�IRU�WKH�SDQRUDPD�VL]HG�YLHZHU�
����GHQWDO�YLHZHU�WKURXJK�WKH�KROH�RI�WKH�GRFWRU�XQLW�

���5HPRYH�WKH�FRYHU�

���$WWDFK�WKH�YLHZHU�VHW�WR�WKH�GRFWRU�XQLW�
　Insert the viewer set between the doctor table and table 
　bracket from behind the doctor table, and fix it with the cap 
　bolts 2P, M5 x 18, SUS (2 pieces).

3    Installation

Base mount / CartBase mount / Cart

����������3DQRUDPD�VL]HG�YLHZHU�GHQWDO�YLHZHU

��



)RU�SDQRUDPD�VL]H�YLHZHU�
���3DVV�WKH�OHDG�FDEOH�RI�WKH�SDQRUDPD�VL]H�YLHZHU�DV�
����VKRZHQ�LQ�WKH�ILJXUH��DQG�DWWDFK�WR�WKH�WHUPLQDO�EORFN�

���$WWDFK�FRYHU�UHYHUVLQJ�3URFHGXUH���

)RU�GHQWDO�YLHZHU�
���$WWDFK�WKH�FRQQHFWRU�WR�WKH�OHDG�FDEOH�RI�GHQWDO�
����YLHZHU��DQG�DWWDFK�WKDW�FRQQHFWRU�WR�WKH�FRQQHFWRU�
����ORFDWHG�XQGHU�WKH�3&%�ERDUG�EUDFNHW�

���$WWDFK�FRYHU�UHYHUVLQJ�3URFHGXUH���

White Black

3    Installation

��



6ZLQJ�PRXQW

���5HPRYH�WKH�SDQ�KHDG�VFUHZ��0��ū����686��DQG�
����UHPRYH�WKH�86%�FDS�

���5HPRYH�WKH�EDFN�FRYHU�RI�WKH�RSHUDWLRQ�SDQHO�
    Remove the pan head screws, 2P, M3 × 8, SUS (4 pieces) to    
    remove the cover.

���'HWDFK�WKH�FRQQHFWRU�RI�VSHDNHU�FDEOH�FRQQHFWHG�WR
����3&%�

���5HPRYH�WKH�FDS�EROWV��0��ū�����686��DQG�FDS�QXWV�
�����WZR�IRU�HDFK��

3    Installation

��



���$WWDFK�WKH�YLHZHU�VHW�DW�WKH�SRVLWLRQ�RI�WKH�EROWV�
����UHPRYHG�LQ�3URFHGXUH���
    Use cap bolts, M4 × 20, SUS, and cap nuts removed in 
    Procedure 3 (two for each).

���3DVV�WKH�OHDG�FDEOH�IRU�WKH�YLHZHU�DV�VKRZQ�LQ�WKH�
����ILJXUH�

���$WWDFK�WKH�FRQQHFWRU�WR�WKH�OHDG�FDEOH�RI�GHQWDO�
����YLHZHU��DQG�DWWDFK�WKDW�FRQQHFWRU�WR�WKH�FRQQHFWRU�
����ORFDWHG�XQGHU�WKH�3&%�ERDUG�EUDFNHW�

���$WWDFK�WKH�FRQQHFWRU�RI�VSHDNHU�FDEOH�LQ�UHYHUVLQJ�
����3URFHGXUH���

���$WWDFK�WKH�EDFN�FRYHU�RI�WKH�RSHUDWLRQ�SDQHO�
����UHYHUVLQJ�3URFHGXUH���

����$WWDFK�WKH�86%�FDS�UHYHUVLQJ�3URFHGXUH���

3    Installation

��



����������,QWUDRUDO�FDPHUD�EUDFNHW

3    Installation

)L[�WKH�KROGHU�RI�,QWUDRUDO�FDPHUD�WR�WKH�LQWUDRUDO�FDPHUD�
EUDFNHW�
)RU�XVLQJ�,&�/HUFKHU�/�&$0�+'�6KRW
Fix the holder with countersunk screws, M3 × 5, plated
(2 pieces).

)RU�XVLQJ�6RSUR����6RSURFDUH
����)L[�WUXVV�KHDG�VFUHZV��0��[����686����SLHFHV��DQG��
�����KH[�QXWV��0���686����SLHFHV��WR�WKH�LQWUDRUDO�FDPHUD�
�����EUDFNHW�WHPSRUDULO\��WKH�JDS�EHWZHHQ�KHDG�RI�WUXVV�
�����VFUHZ�DQG�LQWUDRUDO�FDPHUD�EUDFNHW�LV���PP�

����3DVV�WKH�KHDG�RI�WUXVV�VFUHZV�WKURXJK�WKH�KROH�RI�
�����KROGHU�WR�KDQJ�WKH�KROGHU�

����)L[�WKH�KROGHU�ZLWK�KH[�QXWV��0���686����SLHFHV��
�����WLJKWHQ�

3mm

When attaching to the doctor table
For the delivery type : Holder

��



���5HPRYH�WKH�XSSHU�SDUW�RI�WKH�SODFH�KROGHU�
��������+ROG�WKH�XSSHU�SDUW�RI�WKH�SODFH�KROGHU�ZLWK�ERWK�
���������KDQGV�DQG�SXOO�LW�XSZDUG�VOLJKWO\��

��������3XOO�LW�WRZDUG�\RX�DQG�UHPRYH�LW��

���$WWDFK�WKH�VSDFHU�WR�WKH�SODFH�KROGHU�
    Fix the spacer with spring washers, M4, SUS (2 pieces) and
    cap bolts, M4 × 10, SUS (2 pieces).

���$WWDFK�WKH�LQWUDRUDO�FDPHUD�EUDFNHW�WR�WKH�SODFH�
����KROGHU�
    Fix the bracket with flat washers, M4 × 8 × 0.5, SUS
    (2 pieces) and cap nuts, M4, plated (2 pieces).

�

���)L[�WKH�KROGHU�RI�,QWUDRUDO�FDPHUD�WR�WKH�LQWUDRUDO
����FDPHUD�EUDFNHW�
���)RU�XVLQJ�,&�/HUFKHU�/�&$0�+'�6KRW
    Fix the holder with countersunk screws, M3 × 5, plated 
    (2 pieces).

(2)

(1)

Upper part
of the place 
holder

3    Installation

When attaching to the doctor table
For the delivery type : Place holder

��



����)RU�XVLQJ�6RSUR����6RSURFDUH
��������)L[�WUXVV�KHDG�VFUHZV��0��[����686����SLHFHV��DQG�
���������KH[�QXWV��0���686����SLHFHV��WR�WKH�LQWUDRUDO�
���������FDPHUD�EUDFNHW�WHPSRUDULO\��WKH�JDS�EHWZHHQ�
���������KHDG�RI�WUXVV�VFUHZ�DQG�LQWUDRUDO�FDPHUD�EUDFNHW�
���������LV���PP�
��������3DVV�WKH�KHDG�RI�WUXVV�VFUHZV�WKURXJK�WKH�KROH�RI�
���������KROGHU�WR�KDQJ�WKH�KROGHU�
��������)L[�WKH�KROGHU�ZLWK�KH[�QXWV��0���686����SLHFHV��
���������WLJKWHQ�

���$WWDFK�WKH�XSSHU�SDUW�RI�WKH�SODFH�KROGHU�
    Insert the upper part of the place holder to the original  
    position from the upper side.

3mm

3    Installation

��



3    Installation

When attaching to the doctor table
For the delivery type : Rod

���)L[�WKH�KROGHU�RI�,QWUDRUDO�FDPHUD�WR�WKH�LQWUDRUDO�
����FDPHUD�EUDFNHW�
����)RU�XVLQJ�,&�/HUFKHU�/�&$0�+'�6KRW
    Fix the holder with countersunk screws, M3 × 5, plated 
    (2 pieces).

����)RU�XVLQJ�6RSUR����6RSURFDUH
    (1) Fix truss head screws M3x8, SUS (2 pieces) and hex nuts 
         M3, SUS (2 pieces) to the intraoral camera bracket 
         temporarily, the gap between head of truss screw and 
         intraoral camera bracket is 3 mm.
    (2) Pass the head of truss screws through the hole of holder 
         to hang the holder.
    (3) Fix the holder with hex nuts M3, SUS (2 pieces) tighten.

���5HPRYH�WKH�SDQ�KHDG�VFUHZ��0��ū����686��DQG�
����UHPRYH�WKH�86%�FDS�

���5HPRYH�WKH�EDFN�FRYHU�RI�WKH�RSHUDWLRQ�SDQHO�
    Remove the pan head screws, 2P, M3 × 8, SUS (4 pieces) to    
    remove the cover.

3mm

��



3    Installation

���'HWDFK�WKH�FRQQHFWRU�RI�VSHDNHU�FDEOH�FRQQHFWHG�WR
����3&%�

���5HPRYH�WKH�FDS�EROWV��0��ū�����686��DQG�FDS�QXWV�
�����WZR�IRU�HDFK��

���$WWDFK�WKH�LQWUDRUDO�FDPHUD�EUDFNHW�DW�WKH�SRVLWLRQ�RI
����WKH�EROWV�UHPRYHG�LQ�3URFHGXUH���
����8VH�FDS�EROWV��0��ū�����686��DQG�FDS�QXWV�UHPRYHG�LQ�
����3URFHGXUH����WZR�IRU�HDFK��

���$WWDFK�WKH�FRQQHFWRU�RI�VSHDNHU�FDEOH�LQ�UHYHUVLQJ�
����3URFHGXUH���

���$WWDFK�WKH�EDFN�FRYHU�RI�WKH�RSHUDWLRQ�SDQHO�UHYHUVLQJ�
����3URFHGXUH���

���$WWDFK�WKH�86%�FDS�UHYHUVLQJ�3URFHGXUH���

��



����)RU�XVLQJ�6RSUR����6RSURFDUH
��������)L[�WUXVV�KHDG�VFUHZV��0��[����686����SLHFHV��DQG��
���������KH[�QXWV��0���686����SLHFHV��WR�WKH�LQWUDRUDO�
���������FDPHUD�EUDFNHW�WHPSRUDULO\��WKH�JDS�EHWZHHQ��
���������KHDG�RI�WUXVV�VFUHZ�DQG�LQWUDRUDO�FDPHUD�EUDFNHW
���������LV���PP�

��������3DVV�WKH�KHDG�RI�WUXVV�VFUHZV�WKURXJK�WKH�KROH�RI�
���������KROGHU�WR�KDQJ�WKH�KROGHU�

��������)L[�WKH�KROGHU�ZLWK�KH[�QXWV��0���686����SLHFHV��
���������WLJKWHQ�

3mm

���)L[�WKH�KROGHU�RI�,QWUDRUDO�FDPHUD�WR�WKH�LQWUDRUDO�
����FDPHUD�EUDFNHW�
����)RU�XVLQJ�,&�/HUFKHU�/�&$0�+'�6KRW
     Fix the holder with countersunk screws, M3 × 5, plated 
     (2 pieces).

���$WWDFK�WKH�LQWUDRUDO�FDPHUD�EUDFNHW�WR�WKH�DVVLVWDQW�
����XQLW�
     Fix the bracket with pan head screws, 3P, M5 × 10, SUS 
     (3 pieces).

3    Installation

When attaching to the assistant holder
(Cuspidor unit only)

��



��������)ORZ�'LDJUDP

4    Flow Diagram / Wiring Diagram

&XVSLGRU�XQLW�W\SH

8
7,
/,
7<

�%
2
;

&
8
6
3
,'
2
5

'
5
�7
$
%
/(

+
9(

�Z
D\

�6
\U
LQ
JH

�Z
D\

�6
\U
LQ
JH

+
3
�

+
3
�

+
3
�

6
RO
LG
�F
RO
OH
FW
RU

9D
FX

XP
�OL
QH

�Y
DO
YH

OLQ
H�
YD

OY
H�
6
9

6
HU
YL
FH

�F
RX

SO
HU

DL
U�2

SW
LR
Q�

%
RZ

O�I
OX
VK

�Q
R]

OH

&
XS

�IL
OO�
QR

]O
H

:
DW
HU
�K
HD

WH
U

5
HO
LH
I�Y

DO
YH

&
XS

�IL
OO�
6
9

%
RZ

O�I
OX
VK

�6
9

%
RZ

O�I
OX
VK

�
DG

MX
VW
P
HQ

W�N
QR

E

&
XS

ILO
OH
U�

DG
MX
VW
P
HQ

W�N
QR

E

:
DW
HU
�F
RX

SO
HU
�

DG
MX
VW
P
HQ

W�N
QR

E�
2
SW
LR
Q�

6
HU
YL
FH

�F
RX

SO
HU
�

Z
DW
HU
�2
SW
LR
Q�

0
DL
Q�
VZ

LWF
K

$
LU�
SU
HV

VX
UH
�V
HQ

VR
U

$
LU�
SU
HV

VX
UH
�V
HQ

VR
U

$
LU�
SU
HV

VX
UH
�J
DX

JH

$
LU�
P
DL
Q�

P
DV

WH
U�Y

DO
YH

:
DW
HU
�P

DL
Q�

P
DV

WH
U�Y

DO
YH

9D
FX

XP
'
UD
LQ

'
UD
LQ
�Y
DO
YH

$
,U

:
DW
HU

$
,U�
GU
LY
H�
6
9

:
DW
HU
�V
HO
HF

W�Y
DO
YH

$
LU�
VH

OH
FW
�Y
DO
YH

$
,U�
ILO
WH
U

$
,U�
UH
JX

OD
WH
U

:
DW
HU
�UH

JX
OD
WH
U

:
DW
HU
�IL
OWH

U

6
WR
S�
YD

OY
H

:
DW
HU
�S
UH
VV
XU
H�
JD

XJ
H

6
\U
LQ
JH

�D
LU�

DG
MX
VW
P
HQ

W�N
QR

E

2
LO�
P
LV
W�V

HS
DU
DW
RU

6
\U
LQ
JH

�Z
DW
HU
�

DG
MX
VW
P
HQ

W�N
QR

E

6
\U
LQ
JH

�Z
DW
HU
�

DG
MX
VW
P
HQ

W�N
QR

E

6
\U
LQ
JH

�D
LU

DG
MX
VW
P
HQ

W�N
QR

E

6
(

%
DO
DQ

FH
�D
UP

�E
UD
NH

%
DO
DQ

FH
�D
UP

�E
UD
NH

�6
9

2
QO
\�
VZ

LQ
J�
P
RX

QW
�W\

SH

��



4    Flow Diagram / Wiring Diagram

9DF�3DF�XQLW�W\SH

8
7,
/,
7<

�%
2
;

'
5
�7
$
%
/(

+
9(

�Z
D\

�6
\U
LQ
JH

�Z
D\

�6
\U
LQ
JH

+
3
�

+
3
�

+
3
�

0
DL
Q�
VZ

LWF
K

$
LU�
SU
HV

VX
UH
�V
HQ

VR
U

$
LU�
SU
HV

VX
UH
�V
HQ

VR
U

$
LU�
SU
HV

VX
UH
�J
DX

JH

$
LU�
P
DL
Q�

P
DV

WH
U�Y

DO
YH

:
DW
HU
�P

DL
Q�

P
DV

WH
U�Y

DO
YH

'
UD
LQ
�Y
DO
YH

$
,U

:
DW
HU

$
,U�
GU
LY
H�
6
9

:
DW
HU
�V
HO
HF

W�Y
DO
YH

$
LU�
VH

OH
FW
�Y
DO
YH

$
,U�
ILO
WH
U

$
,U�
UH
JX

OD
WH
U

:
DW
HU
�UH

JX
OD
WH
U

:
DW
HU
�IL
OWH

U

6
WR
S�
YD

OY
H

:
DW
HU
�S
UH
VV
XU
H�
JD

XJ
H

6
\U
LQ
JH

�D
LU�

DG
MX
VW
P
HQ

W�N
QR

E

2
LO�
P
LV
W�V

HS
DU
DW
RU

6
\U
LQ
JH

�Z
DW
HU
�

DG
MX
VW
P
HQ

W�N
QR

E

6
\U
LQ
JH

�Z
DW
HU
�

DG
MX
VW
P
HQ

W�N
QR

E

6
\U
LQ
JH

�D
LU

DG
MX
VW
P
HQ

W�N
QR

E

6
(

9$
&
�3
$
&

9D
FX

XP

&
RP

IR
UW
�K
RO
GH

U

%
DO
DQ

FH
�D
UP

�E
UD
NH

%
DO
DQ

FH
�D
UP

�E
UD
NH

�6
9

2
QO
\�
VZ

LQ
J�
P
RX

QW
�W\

SH

��



��������:LULQJ�'LDJUDP

4    Flow Diagram / Wiring Diagram

&XVSLGRU�XQLW�W\SH

&
+
$
,5

&
8
6
3
,'
2
5

$
6
6
,6
7$

1
7�
+
2
/'

(5

)2
2
7�
&
2
1
75

2
/(

5
8
7,
/,
7<

�%
2
;

'
5
�7
$
%
/(

��



4    Flow Diagram / Wiring Diagram

9DF�3DF�XQLW�W\SH

&
+
$
,5

9$
&
�3
$
&

)2
2
7�
&
2
1
75

2
/(

5
8
7,
/,
7<

�%
2
;

'
5
�7
$
%
/(

��



NOTE



NOTE



7$.$5$�%(/0217�&25325$7,21
2-1-1, Higashishinsaibashi,Chuo-ku,Osaka, 542-0083, Japan
TEL : +81-6-6213-5945
FAX : +81-6-6212-3680
       

����������WK�HGLWLRQ�

5() �(��%9*(


